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Kunden-Referenz-Nr.:
Client reference no.:

N/A

Auftragsdatum: 2024-06-26

Order date:

SZ DJI Osmo Technology Co., Ltd.

éltl!;‘;l'ta.\ggeber: Room S11, Floor 23, Tower 1, DJI Sky City, No. 55 Xianyuan Road, Xili Community,
' Xili Street, Nanshan District, Shenzhen, China.

Prifgegenstand: DJI Mic Mini Transmitter

Test item:

Bezeichnung / Typ-Nr.:
Identification | Type no.:

DMMTO1
(Trademark: DJI)

Auftrags-Inhalt:
Order content:

Test Report

Priufgrundlage:
Test specification:

FCC 47 CFR Part 2.1093

RSS-102 Issue 6: December 2023

Wareneingangsdatum:

Date of sample receipt:

2024-06-26

Priifmuster-Nr.:
Test sample no:

A003754186-005

Priifzeitraum:
Testing period:

2024-07-24 - 2024-07-24

Ort der Priifung:
Place of testing:

TUV Rheinland
(Shenzhen) Co., Ltd.

Priflaboratorium:
Testing laboratory:

TUV Rheinland
(Shenzhen) Co., Ltd.

Prifergebnis*:

Please refer to Photo Document

Test result™: Pass

gepriift von: genehmigt von:

tested by: X oy 4 Hardy authorized by: 2(/ Be”
Cunn g ,v/ }’I/Il

Datum: ek Ausstellungsdatum: H u

Date: 2024-07-26 Issue date: 2024-07-26

Stellung / Position:

Sachverstandige(r)/Expert

Stellung / Position:

Sachverstandige(r)/Expert

Sonstiges /
Other:

FCC ID: 2ANDR-DMMTO1, IC: 23060-DMMTO01, HVIN: DMMTO1

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstdndig und unbeschadigt
Test item complete and undamaged

* Legende:
*Legend:

P(ass) = entspricht 0.g. Prufgrundlage(n)
P(ass) = passed a.m. test specification(s)

F(ail) = entspricht nicht o.g. Prufgrundlage(n)
F(ail) = failed a.m. test specification(s)

N/A = nicht anwendbar
N/A = not applicable

N/T = nicht getestet
N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shenzhen) Co., Ltd., 1601-1604, 17-18F, Tower A Building 2, Shenzhen International Innovation Valley, Dashi 1st Road, Xili
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Anmerkungen
Remarks

1 |Alle eingesetzten Prifmittel waren zum angegebenen Priifzeitraum gemaf eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Prifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Prifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen bezuglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priiflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberprift, welche rechtlichen oder sonstigen diesbezlglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Guiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fir einen solchen zusatzlichen Service
wird erhoben. Informationen zur Verifizierung der Authentizitdt unserer Dokumente erhalten Sie auf folgender
Webseite: go.tuv.com/digital-signature

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged. For information on verifying the
authenticity of our documents, please visit the following website: go.tuv.com/digital-signature

3 | Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Priifklausel des Berichts beschrieben.

Abweichungen von Priifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Priifklausel im
Bericht aufgefuhrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fiir Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemaf ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewiinscht. Dies bedeutet, dass die Messunsicherheit nicht berlcksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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1. General Information
1.1.Statement of Compliance

The maximum results of Specific Absorption Rate (SAR) found during testing for the EUT are as follows:

Highest
Operating Body SAR1q
Mode (0 cm Gap)
(Wikg)
Bluetooth 1.16
2.4GHz SDR 1.50

Note:

1. This device is in compliance with Specific Absorption Rate (SAR) for general population/uncontrolled
exposure limits (1.6W/kg as averaged over any 1 gram of tissue; 10-gram SAR for Product Specific 10g
SAR, limit: 4.0W/kg) specified in FCC 47 CFR part 2 (2.1093) and ANSI/IEEE C95.1-1992/ IC RSS-102
Issue 6:2023, and had been tested in accordance with the measurement methods and procedures
specified in IEEE 1528-2013 and FCC KDB publications.

2. The 2.4GHz SDR and Bluetooth share the same antenna and cannot transmit simultaneously, so there is
no co-location test requirement for 2.4GHz SDR and Bluetooth.
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1.2.Equipment Under Test (EUT) Information

1.2.1.General Information

General Information of EUT Value

Kind of Equipment: DJI Mic Mini Transmitter

Type Designation: DMMTO1

Trademark: DJI

FCC ID: 2ANDR-DMMTO1

IC: 23060-DMMTO1

HVIN: DMMTO1
Built-in battery DC 3.87V, or

Operating Voltage: Charging by Charging Dock (MN: DMMDO01) DC 5V, or
Charging by Charging Case (MN: DMMCO01) DC 5V

Testing Voltage: Fully charged battery or AC 120V, 60Hz

Operating Temperature Range:

-10°C ~+45°C

Radiofrequency operating
mode:

1) Bluetooth: operating within 2400-2483.5MHz, Classic Bluetooth
(BR&EDR), Bluetooth BLE (1Mbps&2Mbps)

2) 2.4GHz SDR: operating within 2400-2483.5MHz, supports 2MHz
Bandwidth

Technical Specification of Bluetooth (dual mode)

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation:

GFSK, 11/4-DQPSK, 8DPSK

Channel Number:

BR & EDR mode:79 channels, Low Energy mode:40 channels

Channel Separation:

BR & EDR mode:1MHz, Low Energy mode:2MHz

Data Rate:

BR & EDR mode:( 1Mbps, 2Mbps, 3Mbps)
Low Energy mode: (1Mbps, 2Mbps)

Antenna Type:

Integral Antenna

Antenna Number:

1

Antenna Gain:

0 dBi (Provided by the Client)

Technical Specification of 2.4GHz SDR

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation: GFSK
Channel Number: 40 channels
Channel Separation: 2MHz
Data Rate: 2Mbps

Antenna Type:

Integral Antenna

Antenna Number:

1

Antenna Gain:

0 dBi (Provided by the Client)

Remark: Bluetooth (dual mode) and 2.4GHz SDR share the same transmitter antenna.

Table 1: RF Channel and Frequency of Bluetooth BR & EDR

Seite 6 von 24
Page 6 of 24

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
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4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00
Table 2: RF Channel and Frequency of Bluetooth LE
RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480
Table 3: RF Channel and Frequency of 2.4GHz SDR
RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480
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2. Test Sites
2.1.Test Facilities
TUV Rheinland (Shenzhen) Co., Ltd.
No. 362 Huanguan Road Middle, Longhua District, 518110, Shenzhen, P. R. China.
A2LA Cert. No.: 5162.01
FCC Registration No.: 694916
IC Registration No.: 25069
2.2. Ambient Condition
Ambient Temperature | 22.2°C
Relative Humidity 54%
2.3.List of Test and Measurement Instruments
Equipment Manufacturer Model SN Cal. Date Cal.
Interval
System Validation Dipole SPEAG D2450V2 1014 Jun. 06, 2024 3 years
System Validation Dipole SPEAG D5GHzV2 1280 Jun. 06, 2024 3 years
Dosimetric E-Field Probe SPEAG EX3DV4 7738 Dec. 13, 2023 1 year
Data Acquisition Electronics SPEAG DAE4 1725 Oct. 26, 2023 1 year
Signal Analyzer R&S FSV7 103665 Jul. 22,2024 1 year
Vector Network Analyzer R&S ZNB 8 107040 Jul. 22, 2024 1 year
Signal Generator R&S SMB 100A 180840 Jul. 22, 2024 1 year
EPM Series Power Meter Keysight N1914A MY 58240005 Nov. 14, 2023 1 year
Power Sensor Keysight N8481H MY58250002 Nov. 14, 2023 1 year
Power Sensor Keysight N8481H MY58250006 Nov. 14, 2023 1 year
DC Power Supply Topward 3303D 809332 Nov. 14, 2023 1 year
Coaxial Directional Couper Keysight 773D MY52180552 Nov. 14, 2023 1 year
Coaxial Directional Couper shhuaxiang DTO-0.4/3.9-10 18052101 Nov. 14, 2023 1 year
Coaxial attenuator Keysight 8491A MY52463219 Nov. 14, 2023 1 year
Coaxial attenuator Keysight 8491A MY52463210 Nov. 14, 2023 1 year
Coaxial attenuator Keysight 8491A MY 52463222 Nov. 14, 2023 1 year
Digital Thermometer LKM DTM3000 3116 Nov. 14, 2023 1 year
Power Amplifier Mini circuit mini-circuits ZHL-42W SN002101809 N/A N/A
Power Amplifier Mini circuit mini-circuits ZVE-8G SN070501814 N/A N/A
PHANTOM SPEAG ELI V8.0 2094 N/A N/A
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3. Measurement Uncertainty
- . . Standard Standard .
Source of Uncertainty Tolerance P_mh:ab“_lty Divisor ci ci Uncertainty Uncertainty Vi
(£ %) Distribution (19) (10g) Veff
(19) (10g)
Measurement System Errors
Probe Calibration +12.7% N(T(rzn;)al 2 1 1 +6.35% $635% | oo
Probe Calibration Drift +1.7% Rectangular V3 1 1 +1.0% +1.0% oo
Probe Linearity +4.7% Rectangular V3 1 1 +2.7% +2.7% oo
Broadband Signal +3.0% Rectangular V3 1 1 +1.7% +1.7% oo
Probe Isotropy +7.6% Rectangular V3 1 1 +4.4% +4.4% oo
Other Probe + Electronic +0.7% Normal 1 1 1 +0.7% +0.7% oo
RF Ambient +1.8% Normal 1 1 1 +1.8% +1.8% oo
Probe Positioning +0.006mm Normal 1 0.14 0.14 +0.10% +0.10% oo
Data Processing +1.2% Normal 1 1 1 +1.2% +1.2% oo
Phantom and Device Errors
Conductivity (meas.)PAK +2.5% Normal 1 0.78 0.71 +2.0% +1.8% 100
Conductivity (temp.)B8 +3.3% Rectangular V3 0.78 0.71 +1.5% +1.4% oo
Phantom Permittivity +14.0% Rectangular V3 0 0 +0% +0% oo
Distance DUT —TSL +2.0% Normal 1 2 2 +4.0% +4.0% oo
Device Positioning +2.4%/+2.8% Normal 1 1 1 +2.8% +2.8% 30
Device Holder +3.4%/+3.5% Normal 1 1 1 +3.5% +3.5% 30
DUT Modulation™ +2.4% Rectangular V3 1 1 +1.4% +1.4% oo
Time-average SAR +1.7% Rectangular V3 1 1 +1.0% +1.0% oo
DUT drift +2.5% Normal 1 1 1 +2.5% +2.5% 30
Val Antenna Unc."! 1+0.0% Normal 1 1 1 0% 0%
Unc. Input Powera! +0.0% Normal 1 1 1 +0% +0%
Correction to the SAR results
C(g,0) +1.9% Normal 1 1 0.84 +1.9% +1.6%
SAR scalingP +0.0% Rectangular V3 1 1 +0% +0%
Combined Standard Uncertainty (K = 1) +12.54% +12.44%
Expanded Uncertainty (K = 2) +25.1% +24.9%

Uncertainty budget for frequency range 300 MHz to 3 GHz
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- - . . Standard Standard .
Source of Uncertainty Tolerance P_mh:ab“_lty Diviso ci ci Uncertainty Uncertainty Vi
(£ %) Distribution r (19) (10g) Veff
(19) (10g9)
Measurement System Errors
Probe Calibration +13.9% N(T(rzn;)al 2 1 1 +6.95% £695% | oo
Probe Calibration Drift +1.7% Rectangular V3 1 1 +1.0% +1.0% oo
Probe Linearity +4.7% Rectangular V3 1 1 +2.7% +2.7% oo
Broadband Signal +2.6% Rectangular V3 1 1 +1.5% +1.5% oo
Probe Isotropy +7.6% Rectangular V3 1 1 +4.4% +4.4% oo
Other Probe + Electronic +1.2% Normal 1 1 1 +1.2% +1.2% oo
RF Ambient +1.8% Normal 1 1 1 +1.8% +1.8% oo
Probe Positioning +0.005mm Normal 1 0.29 0.29 +0.15% +0.15% oo
Data Processing +2.3% Normal 1 1 1 +2.3% +2.3% oo
Phantom and Device Errors
Conductivity (meas.)PAK +2.5% Normal 1 0.78 0.71 +2.0% +1.8% 60
Conductivity (temp.)88 +3.3% Rectangular V3 0.78 0.71 +1.5% +1.4% oo
Phantom Permittivity +14.0% Rectangular V3 0.25 0.25 +2% +2% oo
Distance DUT —TSL +2.0% Normal 1 2 2 +4.0% +4.0% oo
Device Positioning +2.4%/+2.8% Normal 1 1 1 +2.8% +2.8% 30
Device Holder +3.4%/+3.5% Normal 1 1 1 +3.5% +3.5% 30
DUT Modulation™ +2.4% Rectangular V3 1 1 +1.4% +1.4% oo
Time-average SAR +1.7% Rectangular V3 1 1 +1.0% +1.0% oo
DUT drift +2.5% Normal 1 1 1 +2.5% +2.5% 30
Val Antenna Unc."! 1+0.0% Normal 1 1 1 0% 0%
Unc. Input Powera! +0.0% Normal 1 1 1 +0% +0%
Correction to the SAR results
Deviation to Target +1.9% Normal 1 1 0.84 +1.9% +1.6%
SAR scalingP +0.0% Rectangular V3 1 1 +0% +0%
Combined Standard Uncertainty (K = 1) +12.8% +12.7%
Expanded Uncertainty (K = 2) +25.6% +25.4%

Uncertainty budget for frequency range 3 GHz to 6 GHz
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4. Test Specification, Methods and Procedures

The tests documented in this report were performed in accordance with FCC 47 CFR § 2.1093, IEEE STD
1528- 2013, the following FCC Published RF exposure KDB procedures & manufacturer KDB inquiries:

KDB 865664 D01 SAR Measurement 100 MHz to 6 GHz v01r04

KDB 865664 D02 RF Exposure Reporting v01r02

KDB 447498 D01 General RF Exposure Guidance v06

KDB 447498 D04 Interim General RF Exposure Guidance v01

IC RSS-102 Issue 6: December 2023 Radio Frequency (RF) Exposure Compliance of
Radiocommunication Apparatus (All Frequency Bands)

IEC/IEEE 62209-1528:2020 Measurement procedure for the assessment of specific absorption rate
of human exposure to radio frequency fields from hand-held and body-mounted wireless
communication devices - Part 1528: Human models, instrumentation, and procedures (Frequency
range of 4 MHz to 10 GHz)

In addition to the above, the following information was used:
o TCB workshop April, 2019; Page 19, Tissue Simulating Liquids(TSL)
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5. SAR Measurement System
5.1.Definition of Specific Absorption Rate (SAR)

SAR is related to the rate at which energy is absorbed per unit mass in an object exposed to a radio field. The
SAR distribution in a biological body is complicated and is usually carried out by experimental techniques or
numerical modeling. The standard recommends limits for two tiers of groups, occupational/controlled and
general population/uncontrolled, based on a person’s awareness and ability to exercise control over his or her
exposure. In general, occupational/controlled exposure limits are higher than the limits for general
population/uncontrolled.

The SAR definition is the time derivative (rate) of the incremental energy (dW) absorbed by (dissipated in) an
incremental mass (dm) contained in a volume element (dv) of a given density (p). The equation description is
as below:
_ddwy d dW
AR = 5 (Gm) = @ (pav)
SAR is expressed in units of Watts per kilogram (W/kg)
SAR measurement can be related to the electrical field in the tissue by

o|E|?
SAR =

Where: o is the conductivity of the tissue, p is the mass density of the tissue and E is the RMS electrical field
strength.

5.2.SPEAG DASY System

DASY system consists of high precision robot, probe alignment sensor, phantom, robot controller, controlled
measurement server and near-field probe. The robot includes six axes that can move to the precision position
of the DASY5 software defined. The DASY software can define the area that is detected by the probe. The
robot is connected to controlled box. Controlled measurement server is connected to the controlled robot box.
The DAE includes amplifier, signal multiplexing, AD converter, offset measurement and surface detection. It is
connected to the Electro-optical coupler (ECO). The ECO performs the conversion form the optical into digital
electric signal of the DAE and transfers data to the PC.
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Remote Control Box PC

O [ 1—
Signal Lamps Electra-Optical Converter (EOC)
~ U
DAE
{Opt. Link)
Measurement Server
E-field Probe
Light Beam
2y Serial +
Digital /O
, —— Phantom
|| Tissue Simulating
Licuid
Teach Pendant ™ Device Under Test
[ — Robot Controller
Device Holder
O
DASY System Setup
5.2.1.Robot

The DASY system uses the high precision robots from Staubli SA (France). For the 6-axis controller system,
the robot controller version (DASY5: CS8c) from Staubli is used. The Staubli robot series have many features
that are important for our application:

« High precision (repeatability £20.035 mm)

+ High reliability (industrial design)

- Jerk-free straight movements

- Low ELF interference (the closed metallic construction shields against motor control fields)
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5.2.2. Probes
The SAR measurement is conducted with the dosimetric probe. The probe is specially designed and calibrated

for use in liquid with high permittivity. The dosimetric probe has special calibration in liquid at different

frequency.

Model EX3DV4
Symmetrical design with triangular core. Built-in shielding against

Construction static charges. PEEK enclosure material (resistant to organic
solvents, e.g., DGBE).

Frequency 4_MHz_ —10 GHz
Linearity: £0.2 dB (30 MHz — 10 GHz)

Di .. +0.1dB in TSL (rotation around probe axis)

irectivity

+0.3 dB in TSL (rotation normal to probe axis)

10 uW/g — >100 mW/g

Linearity: £0.2 dB (noise: typically <1 pW/g)

Overall length: 337 mm (tip: 20 mm)

Dimensions Tip diameter: 2.5 mm (body: 12 mm)

Typical distance from probe tip to dipole centers: 1 mm

Dynamic Range

5.2.3.Data Acquisition Electronics (DAE)

Model DAE4
Signal amplifier, multiplexer, A/D converter and control logic.
Construction Serial optical link for communication with DASY embedded s -

system (fully remote controlled). Two step probe touch detector
for mechanical surface detection and emergency robot stop.

Measurement -100 to +300 mV (16 bit resolution and two range settings: 4mV,
Range 400mV)

Input Offset .

Voltage < 5pV (with auto zero)

Input Bias Current | <50 fA

Dimensions 60 x 60 x 68 mm

5.2.4.Phantoms
Model Twin SAM
The shell corresponds to the specifications of the Specific 2 S
Anthropomorphic Mannequin (SAM) phantom defined in | T =
IEC/IEEE 62209-1528. It enables the dosimetric evaluation of left i‘
and right hand phone usage as well as body-mounted usage at | 4 "'“ﬂ% i
the flat phantom region. A cover prevents evaporation of the ﬂ F
liquid. Reference markings on the phantom allow the complete . S
setup of all predefined phantom positions and measurement grids
by teaching three points with the robot.

Material Vinylester, glass fiber reinforced (VE-GF)

Shell Thickness 2+ 0.2 mm (6 £ 0.2 mm at ear point)

Length: 1000 mm

Construction

Dimensions Width: 500 mm

Height: adjustable feet
Filling Volume approx. 25 liters
Model ELI

The ELI phantom is used for compliance testing of handheld and
body-mounted wireless devices in the frequency range of 4 MHz
to 10 GHz. ELlI is fully compatible with the IEC/IEEE 62209-1528
standard and all known tissue simulating liquids. ELI has been
optimized regarding its performance and can be integrated into
our standard phantom tables. A cover prevents evaporation of the
liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions

Construction
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and measurement grids, by teaching three points. The phantom
is compatible with all of SPEAG's dosimetric probes and dipoles.

Material

Vinylester, glass fiber reinforced (VE-GF)

Shell Thickness

2.0 + 0.2 mm (bottom plate)

Dimensions

Major axis: 600 mm
Minor axis: 400 mm

Filling Volume

approx. 30 liters

.2.5.Device Holder

Model

Mounting Device

Construction

In combination with the Twin SAM Phantom or ELI4, the Mounting
Device enables the rotation of the mounted transmitter device in
spherical coordinates. Rotation point is the ear opening point.
Transmitter devices can be easily and accurately positioned
according to IEC, IEEE, FCC or other specifications. The device
holder can be locked for positioning at different phantom sections
(left head, right head, flat).

Material

POM

Model

Laptop Extensions Kit

Construction

Simple but effective and easy-to-use extension for Mounting
Device that facilitates the testing of larger devices according to
IEC 62209-1528 (e.g., laptops, cameras, etc.). It is lightweight and
fits easily on the upper part of the Mounting Device in place of the
phone positioner.

Material

POM, Acrylic glass, Foam

(3}

.2.6.System Validation Dipoles

Model

D-Serial

Construction

Symmetrical dipole with 1/4 balun. Enables measurement of feed
point impedance with NWA. Matched for use near flat phantoms
filled with tissue simulating solutions.

Frequency

750 MHz to 5800 MHz

Return Loss

>20dB

Power Capability

> 100 W (f < 1GHz), > 40 W (f > 1GHz)

5.2.7.Tissue Simulating Liquids
For SAR measurement of the field distribution inside the phantom, the phantom must be filled with
homogeneous tissue simulating liquid to a depth of at least 15 cm. For head SAR testing, the liquid height from
the ear reference point (ERP) of the phantom to the liquid top surface is larger than 15 cm. For body SAR
testing, the liquid height from the center of the flat phantom to the liquid top surface is larger than 15 cm. The
nominal dielectric values of the tissue simulating liquids in the phantom and the tolerance of 5% are listed.
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Photo of Liquid Height for Head Position

Photo of Liquid Height for Body Position

The dielectric properties of the head tissue simulating liquids are defined in IEEE 1528, and KDB 865664 D01
Appendix A. For the body tissue simulating liquids, the dielectric properties are defined in KDB 865664 D01
Appendix A. The dielectric properties of the tissue simulating liquids were verified prior to the SAR evaluation
using a dielectric assessment kit and a network analyzer.
Targets of Tissue Simulating Liquid

Frequency Target Range of Target Range of
(MHz) Permittivity *5% Conductivity *5%
For Head
750 41.9 39.8~44.0 0.89 0.85~0.93
835 41.5 39.4 ~43.6 0.90 0.86 ~ 0.95
900 41.5 39.4 ~43.6 0.97 0.92 ~1.02
1450 40.5 38.5~425 1.20 1.14~1.26
1640 40.3 38.3~42.3 1.29 1.23~1.35
1750 40.1 38.1~421 1.37 1.30~1.44
1800 40.0 38.0~42.0 1.40 1.33~1.47
1900 40.0 38.0~42.0 1.40 1.33~1.47
2000 40.0 38.0~42.0 1.40 1.33~1.47
2300 39.5 37.5~415 1.67 1.59~1.75
2450 39.2 37.2~41.2 1.80 1.71~1.89
2600 39.0 37.1~41.0 1.96 1.86 ~ 2.06
3500 37.9 36.0 ~39.8 2.91 2.76 ~ 3.06
5200 36.0 34.2~37.8 4.66 4.43 ~4.89
5300 35.9 34.1~37.7 4.76 4.52 ~5.00
5500 35.6 33.8~374 4.96 4.71~5.21
5600 35.5 33.7~37.3 5.07 4.82~5.32
5800 35.3 33.5~37.1 5.27 5.01 ~ 5.53
The following table gives the recipes for tissue simulating liquids.
Recipes of Tissue Simulating Liquid
Diethylene
Tissue Bactericid Triton Glycol
Type o DGBE HEC NaCl Sucrose X-100 Water Mg’no-
hexylether

H750 0.2 - 0.2 1.5 56.0 - 421 -
H835 0.2 - 0.2 1.5 57.0 - 41.1 -
H900 0.2 - 0.2 1.4 58.0 - 40.2 -
H1450 - 43.3 - 0.6 - - 56.1 -
H1640 - 45.8 - 0.5 - - 53.7 -
H1750 - 47.0 - 0.4 - - 52.6 -
H1800 - 44.5 - 0.3 - - 55.2 -
H1900 - 44.5 - 0.2 - - 55.3 -
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H2000 - 44.5 - 0.1 - - 55.4 -

H2300 - 44.9 - 0.1 - - 55.0 -

H2450 - 45.0 - 0.1 - - 54.9 -

H2600 - 45.1 - 0.1 - - 54.8 -

H3500 - 8.0 - 0.2 - 20.0 71.8 -

H5G - - - - - 17.2 65.5 17.3

Simulating Head Liquid (HBBL600-6000MHz), Manufactured by SPEAG:

Water (% by weight)

Esters, Emulsifiers, Inhibitors (% by weight)

Sodium salt (% by weight)

50 - 65%

10 - 30%

8 - 25%

5.2.8.SAR System Verification
The system check verifies that the system operates within its specifications. It is performed daily or before
every SAR measurement. The system check uses normal SAR measurements in the flat section of the
phantom with a matched dipole at a specified distance. The system verification setup is shown as below.

Tuning
element

ield probe H

3D Probe positioner

-

Flat Phantom

Signal

Generator

System Verification Setup

The validation dipole is placed beneath the flat phantom with the specific spacer in place. The distance spacer
is touch the phantom surface with a light pressure at the reference marking and be oriented parallel to the long
side of the phantom. The spectrum analyzer measures the forward power at the location of the system check
dipole connector. The signal generator is adjusted for the desired forward power (250 mW is used for 700 MHz
to 3 GHz, 100 mW is used for 3.5 GHz to 6 GHz) at the dipole connector and the power meter is read at that
level. After connecting the cable to the dipole, the signal generator is readjusted for the same reading at power

meter.

After system check testing, the SAR result will be normalized to 1W forward input power and compared with
the reference SAR value derived from validation dipole certificate report. The deviation of system check should

be within 10 %.
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6. SAR Measurement Procedure

According to the SAR test standard, the recommended procedure for assessing the peak spatial-average SAR
value consists of the following steps:

(a) Power reference measurement
(b) Area scan

(c) Zoom scan

(d) Power drift measurement

The SAR measurement procedures for each of test conditions are as follows:
(a) Make EUT to transmit maximum output power

(b) Measure conducted output power through RF cable

(c) Place the EUT in the specific position of phantom

(d) Perform SAR testing steps on the DASY system

(e) Record the SAR value

6.1.Area & Zoom Scan Procedure

First Area Scan is used to locate the approximate location(s) of the local peak SAR value(s). The measurement
grid within an Area Scan is defined by the grid extent, grid step size and grid offset. Next, in order to determine
the EM field distribution in a three-dimensional spatial extension, Zoom Scan is required. The Zoom Scan is
performed around the highest E-field value to determine the averaged SAR-distribution over 10 g. According
to KDB 865664 D01, the resolution for Area and Zoom scan is specified in the table below.

Items <=2 GHz 2-3 GHz 3-4 GHz 4-5 GHz 5-6 GHz
Area Scan _ _ _ _ _

(Ax, Ay) <=15mm <=12mm <=12mm <=10 mm <=10 mm
Zoom Scan _ _ _ _ _

(Ax, Ay) <=8 mm <=5mm <=5mm <=4 mm <=4 mm
Zoo(rRZS)can <=5mm <=5mm <=4 mm <=3 mm <=2 mm
Zoom Scan _ _ _ _ _

Volume >= 30 mm >= 30 mm >= 28 mm >= 25 mm >= 22 mm

Note:
When zoom scan is required and report SAR is <= 1.4 W/kg, the zoom scan resolution of Ax / Ay (2-3GHz: <=
8 mm, 3-4GHz: <= 7 mm, 4-6GHz: <= 5 mm) may be applied.

6.2.Volume Scan Procedure

The volume scan is used for assess overlapping SAR distributions for antennas transmitting in different
frequency bands. It is equivalent to an oversized zoom scan used in standalone measurements. The
measurement volume will be used to enclose all the simultaneous transmitting antennas. For antennas
transmitting simultaneously in different frequency bands, the volume scan is measured separately in each
frequency band. In order to sum correctly to compute the 1g aggregate SAR, the EUT remain in the same test
position for all measurements and all volume scan use the same spatial resolution and grid spacing. When all
volume scan were completed, the software, SEMCAD postprocessor can combine and subsequently
superpose these measurement data to calculating the multiband SAR.
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6.3.Power Drift Monitoring

All SAR testing is under the EUT install full charged battery and transmit maximum output power. In DASY
measurement software, the power reference measurement and power drift measurement procedures are used
for monitoring the power drift of EUT during SAR test. Both these procedures measure the field at a specified
reference position before and after the SAR testing. The software will calculate the field difference in dB. If the
power drift more than 5%, the SAR will be retested.

6.4.Spatial Peak SAR Evaluation

The procedure for spatial peak SAR evaluation has been implemented according to the test standard. It can
be conducted for 1g and 10g, as well as for user-specific masses. The DASY software includes all numerical
procedures necessary to evaluate the spatial peak SAR value.

The base for the evaluation is a "cube" measurement. The measured volume must include the 1g and 10g
cubes with the highest averaged SAR values. For that purpose, the center of the measured volume is aligned
to the interpolated peak SAR value of a previously performed area scan.

The entire evaluation of the spatial peak values is performed within the post-processing engine (SEMCAD).
The system always gives the maximum values for the 1g and 10g cubes. The algorithm to find the cube with
highest averaged SAR is divided into the following stages:

(a) Extraction of the measured data (grid and values) from the Zoom Scan

(b) Calculation of the SAR value at every measurement point based on all stored data (A/D values and
measurement parameters)

(c) Generation of a high-resolution mesh within the measured volume

(d) Interpolation of all measured values form the measurement grid to the high-resolution grid

(e) Extrapolation of the entire 3-D field distribution to the phantom surface over the distance from sensor to
surface

(f) Calculation of the averaged SAR within masses of 1g and 10g

6.5.SAR Averaged Methods

In DASY, the interpolation and extrapolation are both based on the modified Quadratic Shepard’s method. The
interpolation scheme combines a least-square fitted function method and a weighted average method which
are the two basic types of computational interpolation and approximation.

Extrapolation routines are used to obtain SAR values between the lowest measurement points and the inner
phantom surface. The extrapolation distance is determined by the surface detection distance and the probe
sensor offset. The uncertainty increases with the extrapolation distance. To keep the uncertainty within 1% for
the 1 g and 10 g cubes, the extrapolation distance should not be larger than 5 mm.
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7. SAR Measurement Evaluation
7.1.EUT Configuration and Setting

<Considerations Related to Bluetooth for Setup and Testing>

This device has installed Bluetooth engineering testing software which can provide continuous transmitting RF
signal. During Bluetooth SAR testing, this device was operated to transmit continuously at the maximum
transmission duty with specified transmission mode, operating frequency, lowest data rate, and maximum
output power.

<Considerations Related to 2.4GHz SDR for Setup and Testing>

This device has installed 2.4GHz SDR engineering testing software which can provide continuous transmitting
RF signal. During 2.4GHz SDR SAR testing, this device was operated to transmit continuously at the maximum
transmission duty with specified transmission mode, operating frequency, lowest data rate, and maximum
output power.

7.2.EUT Testing Position

7.2.1.Body Exposure Conditions

For this device, SAR evaluation is required on all sides and edges with a transmitting antenna within 25 mm
from that surface or edge, at 0 mm separation from a flat phantom, for the data modes, wireless technologies
and frequency bands supported by the device to determine SAR compliance.

IEC
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7.3.Tissue Verification

The measuring results for tissue simulating liquid are shown as below.

Test Tissue eI Measur.e(:l Meafu.re.d Targe.t . Tar.'gt.at. Condflcfivity Perm.itti.vity
Date Type (MH2) Conductivity | Permittivity | Conductivity | Permittivity Deviation Deviation
(0) (£r) (0) (£r) (%) (%)
2450 1.845 39.398 1.80 39.20 2.50 0.51
2402 1.793 39.591 1.76 39.29 1.99 0.77
Jul. 24, 2024 H2450 2440 1.834 39.440 1.79 39.22 2.40 0.56
2441 1.835 39.436 1.79 39.21 2.40 0.58
2480 1.877 39.271 1.83 39.16 2.46 0.28
Note:

The dielectric properties of the tissue simulating liquid must be measured within 24 hours before the SAR
testing and within £5% of the target values. Liquid temperature during the SAR testing must be within +2 °C.
7.4.System Validation

The SAR measurement system was validated according to procedures in KDB 865664 D01. The validation
status in tabulated summary is as below.

Test Probe Measured Measured Validation for CW Validation for Modulation
alibration Point | Conductivity | Permittivi itivi i
Date SIN Cali i i onductivity ermittivity [ Sensitivity .Prob.e Probe Modulation Duty Factor PAR
(o) (er) Range Linearity Isotropy Type
Jul. 24,2024 | 7738 Head 2450 1.845 39.398 Pass Pass Pass GFSK N/A Pass

7.5.System Verification

The measuring result for system verification is tabulated as below.

Normalized
Test Frequency 1\2IA'I::get Mse:;u:ed to 1W Deviation Dipole Probe DAE
Date (MHz) Wik f’ Wik f’ SAR-1g (%) SIN SIN SIN
9 9 (Wikg)
Jul. 24, 2024 2450 53.40 12.80 51.20 -4.12 1014 7738 1725
Note:

Comparing to the reference SAR value provided by SPEAG, the validation data should be within its
specification of 10 %. The result indicates the system check can meet the variation criterion and the plots can
be referred to Appendix A of this report.
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8. SAR Measurement Evaluation

8.1.Conducted Power

All Rate have been tested, the Worst average power (Unit: dBm) is shown as below.

<Bluetooth>

Mode Bluetooth GFSK
Channel / Frequency (MHz) 0 (2402) 39 (2441) 78 (2480)
Average Power 14.10 11.94 12.85
Tune-up 14.5 12.50 13.5
Mode Bluetooth 8DPSK
Channel / Frequency (MHz) 0 (2402) 0 (2402) 0 (2402)
Average Power 8.44 9.41 10.52
Tune-up 10.0 11.0
Mode Bluetooth LE 1MHz
Channel / Frequency (MHz) 0 (2402) 0 (2402) 0 (2402)
Average Power 8.69 10.27 10.73
Tune-up 10.5 11.0
Mode Bluetooth LE 2MHz
Channel / Frequency (MHz) 0 (2402) 19 (2440) 39 (2480)
Average Power 10.8 9.08 9.68
Tune-up 10.5
<2.4GHz SDR >
Mode 2.4GHz SDR 2MHz
Channel / Frequency (MHz) 0 (2402) 19 (2440) 39 (2480)
Average Power 13.33 13.43 12.52
Tune-up 14.0 13.0

8.2.SAR Testing Results

8.2.1.SAR Test Reduction Considerations
<KDB 447498 D01, General RF Exposure Guidance>
Testing of other required channels within the operating mode of a frequency band is not required when the
reported SAR for the mid-band or highest output power channel is:

(1)
(2)

and 200 MHz
3)

8.2.2.SAR Results for Body Exposure Condition (Separation Distance is 0 cm Gap)

< 0.8 W/kg or 2.0 W/kg, for 1-g or 10-g respectively, when the transmission band is < 100 MHz
< 0.6 W/kg or 1.5 W/kg, for 1-g or 10-g respectively, when the transmission band is between 100 MHz

< 0.4 W/kg or 1.0 W/kg, for 1-g or 10-g respectively, when the transmission band is = 200 MHz

Separation L LIEEIEy . Power Measured Scaled

';':t Band Mode P;’?tsi:n Distance Ch. T:::':rp C°::;Ztr°d SF::I::? Drift SAR-1g SAR-1g
: (cm) (dBm) (dBm) (dB) (W/kg) (W/kg)
1 BT DH5 | Front Face 0 0 14.5 14.10 1.10 -0.11 1.06 1.16
BT DH5 | Rear Face 0 0 14.5 14.10 1.10 0.07 0.569 0.62

BT DH5 Left Side 0 0 14.5 14.10 1.10 0.02 0.348 0.38

BT DH5 | Right Side 0 0 14.5 14.10 1.10 0.02 0.051 0.06

BT DH5 Top Side 0 0 14.5 14.10 1.10 -0.06 0.377 0.41

BT DH5 | Bottom Side 0 0 14.5 14.10 1.10 -0.04 0.274 0.30

BT DH5 | Front Face 0 39 12.5 11.94 1.14 0.04 0.548 0.62

BT DH5 | Front Face 0 78 13.5 12.85 1.16 -0.03 0.622 0.72

BT DH5 | Front Face 0 0 14.5 14.10 1.10 -0.17 1.03 1.13

2.4G SDR| 2M | Front Face 0 19 14.0 13.43 1.14 -0.13 1.08 1.23
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2.4G SDR| 2M | Rear Face 0 19 14.0 13.43 1.14 -0.07 1.06 1.21

2.4G SDR| 2M | Left Side 0 19 14.0 13.43 1.14 -0.09 | 0.355 | 0.40

2.4G SDR| 2M | Right Side 0 19 14.0 13.43 1.14 -0.18 | 0.113 | 0.13

2.4G SDR| 2M | Top Side 0 19 14.0 13.43 1.14 0 0.337 | 0.38

2.4G SDR| 2M [ Bottom Side 0 19 14.0 13.43 1.14 -0.03 | 0503 | 0.57

2.4G SDR| 2M [ Front Face 0 0 14.0 13.33 1.17 -0.12 1.04 1.21

2.4G SDR| 2M | Front Face 0 39 13.0 12.52 112 -0.09 | 0636 | 0.71

2.4G SDR| 2M | Rear Face 0 0 14.0 13.33 1.17 -0.01 0.473 | 0.55

2 |24G SDR| 2M | Rear Face 0 39 13.0 12.52 1.12 -0.04 1.34 1.50

2.4G SDR| 2M | Rear Face 0 39 13.0 12.52 1.12 -0.04 1.33 1.49

2.4G SDR| 2M | Rear Face 0 39 13.0 12.52 1.12 -0.06 1.30 1.45

2.4G SDR| 2M | Rear Face 0 39 13.0 12.52 112 -0.13 1.31 1.46

8.2.3.SAR Measurement Variability

According to KDB 865664 D01, SAR measurement variability was assessed for each frequency band, which
is determined by the SAR probe calibration point and tissue-equivalent medium used for the device
measurements. When both head and body tissue-equivalent media are required for SAR measurements in a
frequency band, the variability measurement procedures should be applied to the tissue medium with the
highest measured SAR, using the highest measured SAR configuration for that tissue-equivalent medium.
Alternatively, if the highest measured SAR for both head and body tissue-equivalent media are < 1.45 W/kg
and the ratio of these highest SAR values, i.e., largest divided by smallest value, is < 1.10, the highest SAR
configuration for either head or body tissue-equivalent medium may be used to perform the repeated
measurement. These additional measurements are repeated after the completion of all measurements
requiring the same head or body tissue-equivalent medium in a frequency band. The test device should be
returned to ambient conditions (normal room temperature) with the battery fully charged before it is re-mounted
on the device holder for the repeated measurement(s) to minimize any unexpected variations in the repeated
results.

SAR repeated measurement procedure:

1. When the highest measured SAR is < 0.80 W/kg, repeated measurement is not required.

2. When the highest measured SAR is >= 0.80 W/kg, repeat that measurement once.

3. If the ratio of largest to smallest SAR for the original and first repeated measurements is > 1.20, or when
the original or repeated measurement is >= 1.45 W/kg, perform a second repeated measurement.

4. If the ratio of largest to smallest SAR for the original, first and second repeated measurements is > 1.20,
and the original, first or second repeated measurement is >= 1.5 W/kg, perform a third repeated
measurement.

Original 1st 2nd 3rd
Band Test ch Measured Repeated L/s Repeated L/s Repeated L/s
Position : SAR-1g SAR-1g Ratio SAR-1g Ratio SAR-1g Ratio
(Wlkg) (Wlkg) (Wlkg) (Wlkg)
BT Front Face 0 1.06 1.03 1.03 N/A N/A N/A N/A
2.4G SDR Rear Face 0 1.34 1.33 1.01 1.30 1.03 1.31 1.02
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Appendixes

All attachments are inteqral parts of this test report. This applies especially to the following
appendix:

Appendix A: SAR Plots of System Verification

The plots for system verification with largest deviation for each SAR system combination are shown as
follows.

Appendix B: SAR Plots of SAR Measurement

The SAR plots for highest measured SAR in each exposure configuration, wireless mode and
frequency band combination, and measured SAR > 1.5 W/kg are shown as follows.

Appendix C: Calibration Certificate for probe and Dipole

Appendix D: Photographs of EUT and setup
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Test Laboratory: TUW Rhkeinland {Shenzhen) Co., Ltd Date: 20247724

System Check-D2450V2_H24350
DUT: Dipole 2450 MHz D2450V2 5N:1014

Communication System: UTD 0. CW; Frequency: 2450 MHz:Duty Cyele: 1:1
Medium: H2450 Medmm parameters used: £=2450 MHz; o= 1.845 S/m; E= 39.398; p=1000

ispisd

DASYS Configuration:

- Probe: EX3DV4 - SNT738: ConvE(7.6. 7.6, 7.68) @ 2450 MHz; Calibrated: 2023/12/13
- Sensor-Surface: 1. 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn1725; Calibrated: 2023/10/26

- Phantom: ELT VE.0; Type: QD OVA 004 Ax; Serial: 2004

- Measurement 5W: DASY 52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

Pin=250 mW/Area Scan (7T1x71x1): Interpolated grid: dx=1.200 mm. dy=1.200 mm
Maximum value of SAR (interpolated) =212 W/ke

Pin=250 mW/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dxv=3mm, dy=3mm_ dz=3mm
Reference Value = 107.9 Vim: Power Drift = -0.01 dB

Peak SAPR (extrapolated) =257 Wikg

SAR(]l g)=12.8 W/kg: SAR(10 g) = 6.02 Wikg

Smallest distance from peaks to all points 3 dB below = 9 mun

Ratio of SAR at M2 to SAR at M1 =50.1%

Maximum value of SAR (measured) = 21.0 Wike

Wikn
21.200

16.964
12.720
3.492

4.255

0.019
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Test Laborztory: TUW Rheinland (Shenshen) Co., Ltd. Diate: 2024/7/24

P01 BT DHS Front Face Ocm_ ChO
DUT:EUT

Communication System: UID 0. BT; Frequency: 2402 MHz: Doty Cycle: 1-1

Medmum: H2450 Medinm parameters used: f= 2402 MHz; 6= 1.793 5/m; g = 39.591; p = 1000
L:_lg,-"r::t5

DASYS Configuration:

- Probe: EX3DV4 - SNT738; ConvE(7.6. 7.6, 7.6) @ 2402 MHz; Calibrated: 2023/12/13
- Sensor-Surface: 1 4mm (Mechanical Surface Detection)

- Electronics: DAE4 Sn1725; Calibrated: 2023/10/26

- Phantom: ELI V8.0; Type: QD OVA 004 Ax; Senial: 2004

- Measurement SW: DASYS2_ Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x51x1): Interpolated grid: du=1.200 mm_ dy=1.200 mum
Maximum value of SAR (interpolated) = 2.28 Wike

- Zoom Scan (7x7x7)/Cube 0: Measwrement grid: de=3mm_ dv=3mm, dz=3mm
Reference Value = 26.77 Vim; Power Drift =-0.11 dB

Peak SAR (extrapolated) = 2.64 Wikg

SAR(1 g)=1.06 W/kg; SAR(10 g) = 0.459 W/kg

Smallest distance from peaks to all peints 3 dB below = 3.4 mum

Ratio of SAR at M2 to SAR at M1 =43 3%

Maximum value of SAR (measured) = 1.834 Wikg

Wik
2.240

1.825%
1.370
0.91%

n.459

0.00422
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Test Laboratory: TUW Rheinland (Shenshen) Co., Ltd. Diate: 202477724

P02 2.4G 2M Rear Face Ocm_ Ch39
DUT: EUT

Communication System: UID 0. 2 4G; Frequency: 2480 MHz;Duty Cyele: 1:1
Medium: H?450 Medmum parameters used: f= 24380 MHz; 6= 1.877 S/m; g =39.271; p = 1000

kg/m’

DASYS Configuration:

- Probe: EX3DV4 - SN7738; ConvF(7.6. 7.6, 7.6) i@ 2480 MHz; Calibrated: 2023/12/13
- Sensor-Surface: 1. 4mm (Mechanical Surface Detection)

- Electromics: DAE4 5a1725; Calibrated: 2023/10/26

- Phantom: ELT VB.0; Type: QD OVA 004 Ax; Serial: 2004

- Measurement SW: DASY 52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7483)

- Area Scan (51x51x1): Interpolated grid: due=1.200 mm_ dv=1200 mm
Maximmm value of SAR (interpolated) = 3.13 Wikg

- Zoom Scan (7Tx7x7)/Cube 0: Measurement grid: dv=3mm_ dy=>53mm_ dz=3mm
Reference Value = 36.34 Vim: Power Dnift = -0.04 dB

Peak SAFR (extrapolated) = 3.10 Wikg

SAR(1 g)=1.34 Wikg: SAR(10 g) = 0.555 Wikg

Smallest distance from peaks to all peints 3 dB below = 8 mm

Ratic of SAR at M2 to SAR at M1 =44 3%

Maximmm valee of SAR (measured) =233 Wikg

Yefkg
3.130

2.50%
1.880
1.255

0.630

0.005%




Accredited by the Swiss Accredilation Service (SAS5)
The Swiss Accreditation Service is onc ol the aignatories to the EA
Multidatersl Agreemant for the recognition of calibration certificates

Client  TUV
Shenzhan

. ok - ®
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Calibration Laboratory of {,\‘“"1""" T Schwelzerischer Kallbrierdisnst

Schmid & Pariner "E Service suisse ditalonnoges

Engineering AG b= 3 Servizio svizzero di tarature
Zoughaussirasss 43, BO04 Furlch, Switzerland "-'f-_.r 7 'ul'“' '< Bwiss Callbration Service

Agcreditation Meo.: SCS 0108

Cartificate No. D2450V2-1014_Jun24

|CALIBRATION CERTIFICATE

Chjact

Calibration procadunsds)

Calibralien daba:

D2450V2 - SN1014

QA CAL-05.v12

Calibration Procedure for SAR Validation Sources between 0.7-3 GHz

June 06, 2024

This cafibeation cestficate documants tha traceabdily 1o nabioral standards, which raaize the physical units of measuremens (S1)
The measuraments and e uncertainties with confidence prabability s gwen on the following pages and e pan ol ths certificate.

Al calibratiors have boen candutied in the closed iaboratory teclity: arwvironemant tamparateee (22 + 370 and humidity < 7%,

Calibration Eguipsnent usad {M&TE citical for aalibration)

| F'nrrlar',l S;andi.rl:ls
Prawar moter NRP2
Power sensor MAP-Z91
Powar sansor NRP-Z91
Ralerance 20 dB Aftenunbor
Typa-N mizmaich combination
Relarenca Probe EX3DNVA

| DAEa

| Seicondey Standards
Power mater E44198
Power sensor HP B4E1 A
Power sensor HP B4B14
RAF gensrator RES SMT-08
Meaiwnrk Analyzer Agant EG3584

Calibrated by:

This calibraton oerficate shall not be regroduced exsept In _11.l| without written approval af the laboratony

| SM: BHE334 [20%)
| BM: 310aB2 | DeE2T

SN T34
SN BN

|08 )
| St GHIBS12475
SN: US3F2927E3
SN MY41083315

SN 100aT2

| BN USatnanars

HName
Jomnna Llesha)

Swan Kihn

o # Cal Date {Cemtficate Mo,

8n: 104778 2-War-24 (Mo, 21 7-4IaE040ET)
SN 103244 26-44ar-24 {No, 217-04038)

Bh: 1033245 26-Mar-24 (Mo, 247048007

28-Mar-24 (Mo, 217-04046)
28-Mar-24 Mo, 217-04047)
03-Mow-3 (Mo, EX3-7360_New23)
2E-May-24 (Mo, DAE4-601_May24)

_ Check Date in howss)
30-0ct- 14 (n house check Oct-22]
07-0ct-15 {0 house check Oc-22)
O7-Oct-15 fin house check Dod-27)
15-Jur-15 {in house check Oct-22)
&1-Maar-14 (in howse akeck Od-22)

Funeion
Laboratony Techrician

Tachnical Managar

Echeduled Cafibration

Mar-25
Mar-25
Mai-26
Mar-25
Miar 25
Paciy-24
May-25

Scheduled Chisck

In Teou=a check: Oct-24
Ir Mausa check: Oct-24
In house checs: Oct-24
In hovse chack: Ocl-24
In house chack: Oci-24
ﬁgnﬂlure

; "JIJ- fo “l

| =B
P A i

Is50ed: June 7, 2024

Certificate No: D2450WRE-1014_Jur24

Page 1 cf &
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Calibration Laboratory of S, e, Schweizerischer Kallbriendienst
Schmid & Partner '“x‘.“*—r”'}"‘-. {—_ Y g Sorvice suisss d'étslannsge
Engineering AG e l ?II Servlzio svizzero di taraturs
Zeughausstrasse 43, 8104 Zurich, Switzeriand = -‘ﬂ o heh _,/’ 5 gyias Calibration Servics
Accredied by the Swiss Accrediation Sarvice (SAS) i Aserediation Mo SCS 0108

The Swiss Accredilation Sarvice is cne of the signatories to the EA
Muitilateral Agreement for the recegnition of calibration certificates

Glossary:

TSL tissue simulating liguid

ConvF sensitivity in TSL / NORM x.y,2
NSA, not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62209-1528, “Measurement Procedure For The Assessment Of Specific
Absomption Rate Of Human Exposure To Radio Fraquency Fields From Hand-Held And
Body-Worn Wireless Gommunication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020,

b} KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
¢} DASY System Handbook

Methods Applied and Interpretation of Parameters:

s NMeasurement Conditions: Further details are available from the Validation Report at the end
af the cenlificate. All figures stated in the cerfificate are valid at the frequency indicated,

= Antenna Parameters with TSL: The dipole s mounted with the spacer to position its feed
point exactly below the center marking of the flat phantom section, with the arms oriented
parallel to the body axis.

s  Feed FPoint Impedance and Retun Loss: These parametars are measured with the dipale
positioned under the liquid filled phantom. The impedance stated is transformed from the
measurement at the SMA connector to the feed point. The Return Loss ensures low
reflacted power. No uncertainty required,

s FElactrical Delay: One-way delay between the SMA connector and the antenna feed point.
Mo uncertainly required.

»  SAR measured: SAR measured at the stated antenna input power,

« SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector,

»  SAA for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAH result.

"The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 9596,

Carificate Mo: DF450VE-1014_Jun24d Page 201 6
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A TUVRheinland®

Measurement Conditions

DASY system canfiguration, as far as not ghven on page 1. ~
DASY Version DASYS2 VE2.10.4
Extrapolation Advamced Extrapolation
Phantom Modular Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacer
Zoom Scan Resolution dx, dy, dz =5 mm
Frequency 2450 MHz = 1 MHz

Head TSL parameters

The {nllmh'u_ng parameders and calculations were applied,

[ | Temperature Permittivity Conductivity
Nominal Head TSL parameters 220°C 30.2 1.80 mhoim
Measured Head TSL parameters (220 £0.2)°C DY 1,88 mhoym = 6 % |
Head TSL temperature change during test =0.5°C - ]

SAR result with Head TSL
SAR averaged aver 1 em? (1 g) of Head TSL Candition
SAR measured 250 mW input power 13.7 Wikg

| SAR for nominal Head TSL parameters

normalized to TW

53.4 Wikg & 17.0 % (k=2)

SAR averaged over 10 cm"_l:w g) of Head TSL

condifion

SAR maasured

250 mW input power

6.35 Wikg

SAR for nominal Hesd TSL pararmsters

nommalized o 1W

25.0 Wikg + 16.5 % (k=2)

Carificate Mo D245002-1014_Jun24

Page 3 of B
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impedance, transformed to feed polnt G4.1 0+ 050

Aeturn Lass - 28.0 dB

General Antenna Parameters and Design

Electrical Delay (one direction) 1.147 nz

After long term use with 100W radizled power, only & slight warming of the dipole near the feedpaint can bi maasUred.

The dipcle is made of standard semirigid coaxial cable. The center conductor of the feeding line |5 directly connected 1o the
sacond am of the dipole. The antenna is therefare shor-circuited for DC-signals. On some of the dipoles, small end caps
are addad to the dipole arms in arder o iImprove matching when loaded according to the position as explained in the
*Measurement Conditions® pasagraph. The SAR data are not afiected by this change, The overall dipols langth is still
aceording to the Standard.

Mo sxcessive force must be applied to the dipole arms, becavse they might bend or the soldared connections near the
fesdpaint may ba damaged.

Additional EUT Data

Manufactured by SPEAG

Cerificate No: D245002-1014_Jun24 Page 4 of &




Appendix C A TUVRheinland®

Priifbericht - Produkte CN2498LL 003
Test Report - Products Page 5 of 31

DASYS5 Validation Report for Head TSL

Date: (6,06,2024

Test Laboratory; SPEAG, Zurich, Switzerland
DUT: Dipole 2450 MHi; Type: D2450%2; Serial: D2450V2 - SN:1014

Communication System: ULD ) - CW; Frequency: 2430 MHz

Medium parameters used: f= 2450 MHz; o = 188 §/m: ge= 38.0; p = 1000 kg/m?
Phantom section: Flat Section

Messurement Standard: DASYS (IEERIEC/ANST C63.19-2011)

DASYS52 Configuration;

Probe: EX3DV4 - SNT349; ConvF(7.96, 7.96, 7.96) @ 2450 MHz: Calibrated: 03.11,2023
Sensor-Surface: 1. 4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn601; Calibrated: 22.05.20024

Phantom: Flat Phantom 5.0 {front); Type: QDOOOPS0AA; Serial: 1001

DASYSZ 52.10.4(1535); SEMCAD X 14.6.14(7501})

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (7x7x7)WCube 0:
Measurement grid: dx=5mm, dy=3mm, dz=3mm

Reference Yaloe = 117.3 ¥im, Power Drift = 0.09 dB

Peak SAR (extrapolated) = 27.4 Wikg

SAR(L gy =137 W/kg; SAR(10 g) = 635 Wikg

Smallest distance from peaks to all points 3 dB below =9 mm

Ratio of SAR 8l M2 1o SAR at M1 = 504%

Maximum value of SAR {measured) = 22.0 Wikg

-4.52

-5.04

-13.56

-18.08

-22.60

0dB =220 Wikg = 13.4]1 dBW/kg

Carificate No: D2450V2-1074_Juri24 Pege 5of 6
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Impedance Measurement Plot for Head TSL
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A TUVRheinland®

"""'m -,-ﬂu.nj cA 'CT
A EIEELJ. s
@ Sun
L . CALIERATION
Aud Min 32 Huo iz Pl Ricd, Haidion Ditris, Beijig, 10191, Chis o >
Ted: +EG-1G-ATI0MEI =111 T 2 m..h v CHAS |87

E-mrmil- e et 1 o Bt esewaalet a2 o

Client:  CVC Testing Technology (Shenzhen) Co., Lid.

 Ceriificate No: 2302280158

(CALIBRATION CERTIFICATE
Oglect EX30\M4 - 5N - T733
Cafiteason Frocoduns
| 5 FF-Z291.00d-02
Caflibration Pracedurss far Dosimelric E-feld Probes
Cafibention dane Decembar 13, 2023
Thes caki 1 Certficaie o i o digy b nationsd wian s, wihich seafize tha physical units of measoements{51), The
measrements and the uncerainbes wiih confidencs probabiey se geen on T lolosicg pages and am pa of B conficain
Al calitations Faus Been oonducted in e cosed labormony oty swronement tempes (A mnd b T
Calilbralan Equpmend psed (MATE aitizal for caliination)
Premary Sandands 10 #  Cai Daie{Calbrated by, Seriticate Mo ) Schedued Cribotion |
Power Mater  REF2 101818 12-Jun-23(CTTL, Mo J2RR0EA5; un-24
Prwer sengor  NRP-ZTH 101847 12-Jun-2ZHCTTL, Mo JI0S435) Jum-32¢
Power sensor  NRP-Z31 101540 1EJun-2HETTL, Ho JRRE05AAE) <din-24
Ratfaranas:  SdES Hanianer 1EMNEIN-10dE 18:Jan-ZMETTL, Mo S22y dun-25
Aularangs  200EA R 1 BNEW-2TdE 1B Jan- ZHETTL, Mo J2IXn02) Jas3s
FAnfamnes Probs  EXI0WE EH B4E 31Ny 2YSPEAG, Mo EX-2080 MayZd Muy-24
CWsFA M 1555 Z!—ﬂ.l:Q-D'EFEﬂE, Mo DAEL- 1880 Aagd . FAug-2a )
&muryan 1o Onl I:Ium[f,‘elhal:nrrllg' F-urlllmdnhh:- Schaduled Calbration
SigralGeneceior  MGITO0A B2EIR0S 12n.H.l1-2‘3:f-"I'I'L Nu mm] dun-24
Mstwork Annyzer  ESITIC MY4R1I0ETI 10-Jan-Z3CTTL, No.JZ3X00104) Jon-d34
Hefarencs  10dENenualor BT M-May-23HOTTL, Roul23E04DET) Mlay-2t
Feference  20dEATenualor HTm25T TH-MAy-23CTTL, MoLJ2IX0A0ET) Betay-20
ace K15 SH M0 18-Jan-ZHEPEAG, Mo DCP-DMKE 51040l 3) Jan-24
M Fumction Signafune
Calitrsted by s Zorgying SAR, Tasl Engness ;‘:..-gtr{‘ P
Rt by Lin bao SR Tiewl Engirsr 'i%‘?fp
| Approved by Cx Diarryuan SAR Profect Losde: ‘""&”ﬂ-.——-"

Imeiped: Dlosambei 20, 2033
Thia calbrmation chnifeate shall pot ba mproduced aooapd in Gl withoul w iten appoval of the abamiony.
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A, "\, Collsbaration with
€77 e e CAICT

‘r CALIBRATION LABORATORY

Add: Mo 32 HoaYuanBet Road, Hasdian Diserle, Betjing, 100H4, Chisa
Tel: +B6-10-62304633-2117

E~mai] I:.I'|1|;"dz-l,:d.il:l: nc.en higpufermwcaictac.on
Glossary:
TSL tissue simulating fiquid
MNORMx. v,z sansitivity in free space
ComvF sansitivity in TSL / NORMx .2
DCP diode compression point
CF crest factor (1/duty_cycle) of the RF signal
ABCD modulation dependent linearization parameters
Polarization @ @ rotation around probe axis
Polarization 8 8 rotation around an axis that is in the plane normal to probe axis (at measurement center), |

B8=0 is normal to probe axis

Connector Angle  information used in DASY sy=tam to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a) IEEE 5td 1528-2013, “IEEE Recommended Practice for Determining the Peak Spatial-Averaged
Specific Absorption Rate (SAR) in the Human Head from Wireless Communications Devices:
Measurement Technigues”, June 2013

b) IEC 62208-1, "Measurement procedure for the assessment of Specific Absorption Rate (SAR) from
hand-held and body-mounted devices uzed next to the ear {frequency range of 300 MHz to 8 GHz)",
July 2016

c) |IEC 82208-2, "Procedure to determine the Specific Absorption Rate (SAR) for wireless communication
devices used in close prowimity to the human body (fraquency range of 30 MHz to 6 GHz)", March
2010

d) KDB BB5664, "SAR Measurement Reguirements for 100 MHz to 6§ GHz"

Methods Applied and Interpretation of Parameters:

s NORMx y 2 Assessed for E-field polarization 8=0 (f=200MHz in TEM-cell, == 1800MHz; waveguide).

MORMx v,z are only intermediate values, i.e. the uncerainties of NORM:x v,z does not effect the

E’ -figld uncertainty inside TSL (see balow ConvF).

o NORM{Ox vz = NORMs ¥ 2* frequency_response (see Frequency Response Chart). This
linearization is implementad in DASY4 software versions later than 4.2, The uncertainty of the
frequency response is included in the stated uncertainty of Convi

s  DCPxyz DCP are numencal lineanzation parameters assessed based on the data of power sweep
{no uncertainty reguired). DCP does not depend on frequency nor media

» PAR: PAR is the Peak to Average Ratio that is not calibrated but determined based on the signal
characlerislivs.

o Axyz Bxyz CxyeVRxyzABC are numerical lineanzation parameters assessed based on the
data of power sweep for specific modulation signal. The parameters do not depend on frequency nor
media. VR is the maximum calibration range exprassed in RMS voltage across the dioda.

¢ ComdF and Boundary Effect Parameters: Assessed in flat phantem using E-fiald {or Temperature
Transfer Standard for fZ800MHz) and mside waveguide using analytical field distributions based on
power measurements for f =800MHz. The same setups are used for assessment of the parameters
applied for boundary compensation {alpha, depth) of which typical uncertainty valued are given.
These parameters are used in DASY4 software to improve probe accuracy close to the boundary
The sensitivity in TSL corresponds to NORM:x, v, z* ConvF whareby the uncertainty corresponds to
that given far ConvF. A frequency dependent ConvF is used in DASY version 4.4 and higher which
allows extending the validity from50MHz to+100MHz.

o Spherical isotropy (30 deviation from isofropy): in a field of low gradients realized using a flat
phantom exposed by a patch antenna.

=  Sensor Offset The sensor offset comesponds to the offeet of virtlual measuremeant center from the
probe tip (on probe axig). No tolerance required.

= Connector Angle: The angle is assessed using the information gained by determining the NORMx
{no uncertainty requirad)

Certificate Mo:23 1024801549 Page 2 of 212
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TTI. s p e a.g CAICT

Sl  CALIBRATION LABORATORY e ———

Add: Mo.32 HanYuanBei Rood, Hoidian District, Begjing, [0T41, China
lel, +Hhe | D-G2b -2 117
E-mul: embidcaictacen hrpediwwow calebgc.on

DASY/EASY - Parameters of Probe: EX3DV4 - SN: 7738

Basic Calibration Parameters

L

Sensor X Sensor Y Sansor L Unc [k=2)
Norm{pWiiVim)E) 0.48 060 064 +10.0%
CCP{mV)e 104 1046 1025

Calibration Results for Modulation Respanse

up Communication System Mame c | Db VR | Max | Max
dE uaw.'uv dE my | Dev, | Unc®
(k=2)
o [ew 00 [ 00 | 10 [000 [ 1731 21% [ #47%
¥ | oo 0.0 1.0 | 202.0
Z | oo | oo 140 185.6
10352-AAA | Pulse Waveform (200Hz, 10%) | X | 1.35 | G000 | 588 | B0 | &27% | t86%
¥ | 138 | 8000 | 573 | 1000 | B0
| Z | 1.35 | 6000 | 579 | | &
[10353-AAA | Pulse Wavelorm (200Hz, 20°%) X | 079 | 6000 | 449 | 80 | x26% | :D6%
¥ | 500 | 8a00 | 700 | 688 | 20
Z | 1800 | 7400 | 500 BD
[10354-AAA | Pulse Waveform [200Hz, 40%) X | 004 | 13165 | 065 95| £24% | £D6%
' Y | 019 | 14710 | 001 | ag8 | @5
. ~Z | 045 | 12611 | 221 g5 |
10355444 | Pulse Waveform (200Hz, 50%) X | 1446 | 16672 | 044 120 | #1.6% | t06%
Y |1767 | 8000 | 131 | 222 | 120
|z | 337 | 1sBBO | 570 120
10387-ARA | OPSK Waveform, 1 MHz X | 050 | B34z | 1172 150 | 365 | H6%
Y | 083 | 7048 | 1572 | 1.00 | 150
Z 051 | 6388 | 11.78 150 |
| 1038B-AAA | QPSK Waveform, 10 MHz X | 130 | 6583 | 1350 150 | #1.6% | 29.6%
¥ | 183 | sooe | 1577 | oo0 | 180 |
Z | 132 | esoe [ 1am 150
10396-AAA | 64-QAM Waveform, 100 kHz X | 160 | 6457 | 1704 150 | £26% | :5.6%
Y 210 | 8049 | 2142 | 301 | 150
Z | 191 | 6733 | 1883 150
10414-ARA | WLAN CCOF, B4-QAM, 4UMHz X | 388 | o654 | 1582 150 | $a6% | :96%
¥ | 410 | 6714 | 1640 | 000 | 150
z | 302 | 8658 | 1562 150
Mote: For details on UID parameters see Appendix
The reported uncerdainty of measurement is stated as the standard uncertainty of |
Measurement multiplied by the coverage factor k=2, which for a normal distribution |
Corresponds to a coverage probability of approximately 95%.

*The uncernainties of Norm A Y, £ do not affect the E*-field uncertainty inside TSL (see Page 5).

B Mumerical linearization paramater: uncartzinty not requirsd

E Unceriainly is determined using the max. deviation from finear responsa applying rectangulas distribution and s expressed for
the square of the field value

Certificate Mo 2302280159 Page 3 of 22
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DASY/EASY - Parameters of Probe: EX3DV4 — SN: 7738

Sensor Model Parameters

c1 c2 a T T2 T3 T4 T5 T6
F fF v msV? | ms\! ms Ul 1
X 9.34 GR.72 34.45 271 0.00 490 .00 0.02 }_.D1
Y 10.42 7735 35.13 2.52 .00 4,90 0,00 0;@5}_ 1 EI 3
2_ Ji 71.84 35.46 | 1.37 0.00 4,490 0.00 0.00 1.03
Other Probe Parameters
Sensor Arrangement - Triangular
Connector Angle (*) 123.2
Mechanical Surface Detection Mode enabled
Optical Surface Detection Mode disable
Probe Overall Length 33Tmm
Probe Body Diameter 1kmm
Tip Length Smm
Tip Diameter 2.5mm
Probe Tip to Sensor X Calibration Point | 1mm
Probe Tip to Sensor Y Calibration Point 1mm
Prabe Tip to Sensor £ Calibration Polnt imm
Recommended Measurement Distance from Surface 1. 4mim

Certificate Mo 23102780159 Page 4 of 22




Appendix O A TUVRheinland®

Priifbericht - Produkte CN2498LL 003

Test Report - Products Page 11 of 31
e
&777 s p e ag CAICT
w CALIERATION LABORATORY —

Add: No.52 HoaYusnBel Road, Haidlan District, Bedjing. 100191, China
Tel: =&~ 10-02304633-2117
E-mail: emfificnictoc.cn Irttpitivewew; cricl.ac, on

DASY/EASY - Parameters of Probe: EX3DV4 — SN:7738

" Calibration Parameter Determined in Head Tissue Simulating Media

(]

MM P:n::a“'::i“wr G“"‘T‘::::“’ ConvF X | ConvF Y | ConvF Z | Alpha® E:?r:; :‘:':}
750 418 0.83 10.01 10.01 | 10.01 | 014 | 128 | +12.7%
838 415 0.90 9.62 9.62 9.62 015 | 134 | +12.7%
1750 40.1 1.37 8.35 835 | B35 021 | 1.07 | £12.7%
1900 40.0 1.40 8.00 8.00 8O0 | 024 | 106 | +12T%
2300 39,5 1.87 7.85 7.85 7.85 056 | 072 | £12.7%
2450 39.2 1.80 7.60 7.60 760 | 062 | 069 | £12.7%
2600 39.0 1.96 7.42 7.42 742 | 085 | 067 | 12.7%
3300 38.2 2.71 7.03 7.03 | 7.03 040 | 096 | +13.9%

" 2500 37.9 2.91 6.87 687 | 687 | 041 | 1.00 | +13.9%
3700 377 312 6.70 670 | 670 | 040 | 1.03 | +138%
3900 375 3.32 658 | 658 | 658 | 035 | 1.35 | +13.9%
4100 7.2 383 | 652 6.52 6.52 0.40 | 115 | +13.9%
4400 36.9 3.84 634 | 634 634 | 036 | 135 | +13.9%
4600 367 404 6.28 6.28 6.28 045 | 120 | £13.9%

4800 | 364 | 428 6.21 6.21 621 | 040 | 140 | =13.9%
4950 363 4.40 6.00 5.00 6.00 0.40 | 1.38 | +13.9%
5250 35.9 471 | 638 | 538 5.38 060 | 1.30 | £13.9%
5500 | 356 4.96 4.75 475 4.75 045 | 1.35 | £13.9%
5600 365 5.07 4.65 465 | 485 | 055 | 115 | +13.9%
5800 | 363 | 621 | 474 4.74 474 | 055 | 115 | £13.9%

£ Fraguancy validity abowe 300 MHz of +100MHz enly applies for DASY w4 4 and higher (Page 2), else it is restricted to
+50MHz. The uncertainty is the RSS of ConvF uncarainty at calibration frequancy and the uncerainty for the indicated
frequency band. Frequency validity below 300 MHz is £ 10, 25, 40, 50 and 70 MHz for ConvF assessments al 30, 84, 128,
150 and 220 MHz respectively, Above 5 GHz frequency validity can be extended ta = 110 MHz

I at frequancy up to B GHz, the validity of tigsue parameters (f and o) can ba retaxed to +10% if liquid compensation
formuka is applied to measured SAR values. The uncertainty is the RSS of the ConvF uncearainty for indicatad target
fizaue pararmetars,

& Alpha/Depth are determined during calibration. SPEAG warrants that the remaining deviaticn due to the boundary
effect after compansation is always lass than + 1% for frequencies below 3 GHz and balow £ 2% for the frequencies
between 3-6 GHz at any distence larger than half the probe tip diameter from the boundary

Certificate Mo:23002£801 3% Page 5 of 22
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Frequency Response of E-Field
(TEM-Cell: ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: £7.4% (k=2)
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Receiving Pattern (@), 8=0°

f=600 MHz, TEM f=1800 MHz, R22
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Uncertainty of Axial Isotropy Assessment: 1.2% (k=2)
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Dynamic Range f(SARnead)
(TEM cell, f = 900 MHz)

Input Signal[uV]

SAR[mW/cm’]

i W ot compensated  —@— compersated |

' o o W
SAR[mWZm )

& nok compensated - compengated |
Uncertainty of Linearity Assessment: £0.9% (k=2)
Certificate No: 230280159
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Conversion Factor Assessment
f=750 MHz,WGLS R9(H_convF) f=1750 MHz,WGLS R22(H_convF}

b 80|
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Uncertainty of Spherical Isotropy Assessment: £3.2% (k=2)
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Appendix: Modulation Calibration Parameters

Ui Rew | Communication System MName Group PAR UneE
. e 1. (dB) | {=2)

0 CwW oW 000 | +4.7%
10010 | CAA | SAR Validalion (Square, 100ms, 10ms) Test 1000 | +96%
10011 CAB | UMTS-FDO pACDMA)Y | WACDMA 291 +86%
10012 | CAB | |EEE 802 11b WIFI 2.4 GHz (DESS, 1 Mbps) | WLAN 167 | +06%
10043 | CAB | |EEE B02 119 WIFi 2.4 GHz (DS55-0FDM, § Mips) | WLAN 845 | £98%
10021 | DAC GSM-FOD [TOMA, GMEH} | G5M 8.38 +86 %
10022 | DAC | GPRE-FOD (TDMA,_GMSK,_TH 0 GEM 057 | 206%
10024 | DAC | GPRS-FDO (TOMA, GMSK, TN 0-1) GEM 6568 | +86%
10028 | DAC | EDGE-FDO (TOMA, 8PSK._ TN 0} | (ZEM 1262 | +96%
10026 | DAC | EDGE-FDO (TOMA, BPSK, TN -1} — G5M 855 | 296%
10027 | DAC | GF'RS—FDD | (TDMA, GMSK TN 0-1- 2] G5M 450 | 06 %
10028 | DAC | GPRS-FOO (TDMA, GMSK, TH 0-1-2-3) G5M 355 | 106%
10029 | DAC | EDGE-FOO (TOMA, BPSK, TM 0-1-2) G5M TTH | +86%
10030 | CAA | IEEE BOZ.15.1 Bluetooth (GFSK, DHT) Blustooth 530 | 2BE%
10031 | CAA | IEEE 802.15.1 Blustooth (GESK, OH3) Blustooth 187 | +86%
10032 | CAA | |EEE 802 15.1 Biuetonth (GFSK, DHE) Blugloolh 116 | 486%
10033 | CAA | |EEE 802 15 1 Bluetooth (PL4-DOPSK, DH1) Blugtooth 774 | $+86%
10034 | CAA | IEEE BDZ.15.1 Buetooth (PU4-DOPSK, DH3) Bluetocth 4.53 +86%
10035 | CAA | IEEE B02.15.1 Bluetooth (PL4-DOPSK, DHE) Bluetooth 383 | +9E%
10036 | CAA | IEEE 802.15.1 Bluetooth (8-DPSK, DH1) Blustooth B0 + 06 %
10037 | CAA | |EEE 802 15.1 Bluelooth (B-DPSK, DH3) Blusteoth 477 | +898%
10038 | GAA | IEEE BD2.15.1 Bluetooth (8-DPSK, DHS) Bluetooth 410 | 286%
10032 | CAB | CDMAZ000 {1xRTT, RC1) | comazooo 457 | 206 %
10042 | CAR I5-54 / |15-136 FOD {rl::M.ﬁ.nFl_:g._lr__PlM-DuPSK “Halfrate) AMPS TTH | 20E%
10044 | CAA | ISD1EIATIA-E53 FOOD (FDMA, FR) AMPS 000 | #06%
10048 | CAA | DECT (TDD, TOMASFDM, GFSK, Full Slot, 24) DECT 1380 | +86%
10045 | GAd | DECT (TDD, TOMAFDM, GFSK, Doubls Skal, 12) DECT 1078 | #96%
10058 | CAA | UMTS-TDD (TD-SCOMA, 1.28 Mcps) TO-SCOMA, "M | +98%
10058 | DAC | EDGEFOD (TOMA, 8PSK TH 0-1-2.3) G5M G52 | 296%
10050 | CAB | |EEE BOZ 11BWIFi 2.4 GHz (DSS5, 2 Mbps) WLAN 212 | 08 %
10060 | CAB | |EEE BO2 11k WiFi 2.4 GHz (DESS, &5 Mbps) WLAN 283 | +0E6%
10061 | CAB | |EEE B0Z.11b WiFi 2 4 GHz (DS5S, 11 Mbps) WLAN 360 +06%
10062 | CAD | IEEE 802 ta/h WiFi 5 GHz (OFDM, & Mbps) = AWLAN BGA | +BE%
10063 | CAD | IEEE 802 11a/h WiFi § GHz (OF DM, 9 Mbpe) WLAN B&3 | 1g§j{n
10064 | CAD | IEEE 802 11a/h WiFi 6 GHz (OFDM, 12 Mbps) WLAN 008 | 206%
10085 | CAD | IEEE 202.11avh WiFi 5 GHz (OFDM, 18 Mbps) | WLAN 800 | +886%
10068 | CAD | IEEE BOZ 11a/h WiFi 5 GHz (OFDM, 24 Mbps) | wLaN 838 | 286%
100687 | CAD | IEEE 802 11ah WiFi § GHz (OFDM, 36 Mbps) | WLAN 1012 | £+ B8 %
10068 | CAD | IEEE 802 11ah WiFl 5 GHz (OFDM, 48 Mbps) WLAK 1024 | 286%
10065 | CAD | IEEE B02 11ah WiFi 6 GHz (OFDM, 54 Mbps) | WLAN 1055 | +0.6 %
10071 | CAB | |EEE B0Z 11g WiFi 2.4 GHz (DSSSI0FDM, 8 Mbps) WLAN B.E3 +868%
10072 | CAB | |EEE BO2. g WiFi 2.4 GHz (DS55/0F0M, 12 Mbps) WLAN BE2 +86%
10073 | CAB | |EEE 802 11g WiFI 2.4 GHz (DS55/0FDM, 18 Mbps) WWLAN 094 | 206%
10074 | CAB | |EEE BOZ 11g WIFI 2.4 GHz (DSSS/0F0M, 24 Mbps) WVLAN 1030 | 206 %
10075 | CAB | IEEE BOZ11g WiFi 2.4 GHz (DSSS/OFDM, 36 Mbps) WVLAN 1077 | +968%
10076 | GAB | IEEE BOZ 11g Wil 2.4 GHz (DSSS/OFDM, 48 Mbps) VULAN 1024 | £96%
10077 | CAB | IEEE BO2 11g Wik 24 GHz (DSSS0F0OM, Ml.l'lhpa;l WLAN 11.00 | $06%
10081 | CAB | COMAZO0OD {1xRTT, RG3) COMAZD0D 3a7 +B6%
10082 | CAB | 15-541 15-136 FDD (TOMAFDM, PII4-DOPSK, Fullrate) AMPS 477 + BE %
10080 | DAC | GPRS-FDO (TOMA, GMSEK, TH 0-4) GEM 656 | +BE %
10097 | CAC | UMTS-FDO (HSDPA) WCOMA 3.98 +86%
10088 | DAC | UMTS-FOD (HSUPA, Subtest Z) WICDA 398 | +86%
10098 | CAC | EDGE-FOO (TOMA, 8PSK. TH 0-4) E5M B55 | 486%
M08 | CAC | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, QPSHK) | LTE-FDD 667 | £898%
10101 | CAB | LTE-FDD LSC—FDMH., 100% RE, 20 MHz, 'IE—EIJ'.M} LTE-FDD} 642 | £ 6%
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10102 | GAB | LTE-FO0 (SC-FOMA, 100% RE, 20 MHz, 64-0AM) LTE-FOD [ BED [ +9.6%
1003 | DAC | LTE-TDO (SC-FOMA, 100% RE, 20 MHz, OPSK) LTE-TOD | 020 | +86%
10104 | CAE | LTE-TDD (SC-FDMA, 100% RE, 20 NHz, _16-0AM) LTE-TOD GA7 | t06%
1005 | CAE | LTE-TDD (SC-FOMA, 100% RE, 20 MHz, B4-0AM) LTE-TOD 1001 | +86%
1010E | CAE | LTE-FDD (SC-FOMA, 100% RE, 10 MHz, OPSK) LTE-FDD 580 | +36%
10108 _| CAG | LTE-FDD (SC-FDMA, 100% RB. 10 MHz, 16-0AM) LTE-FOD E43 | +05% |
10110 | CAG | LTE-FOD (SCEOMA, 100% RE. 6 MHz, QPSK) LTE-FDD 575 | +88%
10111 _ | CAG | LTEFOD {SC-FDMA, 100% FB, 5 MHz, 18-0AM| LTE-FOD BAd | +68 %
10112 _| CAG | LTE FOD (SC-FOMA, 100% RB, 10 MHz, G4-0AM) LTE-FOD 658 | +96%
10113 | GAG | LTE-FOD {SC-FOMA, 100% RB. 5 MHz, 64-QAM) LTE-FOD 682 | +98% |
10114 | CAG | IEEE 802 11n (HT Greenfield, 13.5 Mbpe, BPSK) WLAN B0 | £98%
10115 | GAG | IEEE 802.11n (HT Greenfisld, 81 Mbps, 16-GAM) WLAM B45 | $06%
10HE | CAG | IEEE 802 11n (HT Greenfiald, 135 Mbps, B4-CAM) WLAN B15 | 9.6 %
10117_| GAG | IEEE 802 11n (HT Mixed, 13.5 Mbps, BPSK) WLAN BOT | +98%
0118 | CAD [ IEEE 802.11n (HT Mixed, 81 Mbps, 16-0AM) WLAN BE0 | £08%
10118 _| CAD | IEEE 802 11n (HT Mixed. 135 Mbgps, 64-DAM) WLAN B13 | 206%
10140 | GAD | LTE-FOD (SC-FDWMA, 100% RB, 16 MHz, _16-GAM) LTE-FDD 648 | £06%
10141 | CAD | LTE-FOD (SC-FOMA, 100% RE, 15 MHz, B4-0AM) LTE-FOD 653 | £9.6%
10142_| CAD | LTE-FDD (SC-FOMA, 100% RB, 3 MHz, QPSK) LTE-FOD 573 | +0.6%
10143 | CAD | LTE-FDD (SC-FDMA, 100% RB, 3 MHz, 16-0AM) LTE-FDD 635 | +86%
10944 | CAC | LTE-FOD (SC-FOMA, 100% RB, 3 MHe, 54-0AM] LTE-FDD 665 | 296%
10145 | GAC | LTE-FOD (SC-FOMA, 100% FB, 14 MHz QFSK) | LTE-FDD 576 | £9.6%
10M46 | CAC | LTE-FDO (SC-FDMA. 100% RB, 1.4 MHz. 16-QAM) LTE-FOD 641 | 86 %
10147 | GAG | LTE-FOD (SC-FOMA, 100% RE, 1.4 MHz, 54-04M) LTE-FDD 672 | £86%
10148 | CAE | LTEFDD (SC-FOMA, 50% RE, 20 MHz, 15-CAM) LTE-FOD 642 [ 286%
10150 | GAE | LTE-FDO (SC-FOMA, 50% RB, 20 MHz, 64-0AM) LTE-FOD 680 | +89.6% |
10151 | GAE | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, QPSK) LTE-TOD BER | +86%
10152 | CAE | LTE-TOD (SC-FDMA, 50% RE, 20 MHz,  16-0AM) LTE-TOD BEZ | +96 %
10163 | CAE | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, B4-QAM) LTE-TOD 1006 | +B6%
10154 | CAF | LTEFOD (SC-FDMA, 50% RE, 10 MHz, _QPSK) LTE-FDD 675 | 0.6 %
10156 | CAF | LTE-FDD {SC-FOMA, 50% RB, 10 MHz, _16-0AN) LTE-FOD 643 | £068%
10156 | CAF | LTE-FDD (SC-FDOMA, 50% RB, 5 MHz, QPSK) LTE-FOD 579 | 98 %
10157 | CAE | LTE-FOD {SC-FDMA, 50% RB, 5 MHz, 16-QAM) LTE-FOD G409 | +B8%
10158 | GAE | LTE-FOD (SCFOMA, 50% RB, 10 MHz,__64-QAM] LTE-FDO BG2 | t06 %
10158 | CAG | LTE-FOD (SC-FDMA, 50% RB, 5 MHz, 64-0AM) LTE-FOD 655 | tB6%
10160 | CAG | LTE-FDD (SC-FOMA, 50% RB, 15 MHz, QPSK) _ LTE-FOD 582 | 0B %
10161 | CAG | LTE-FDD (SC-FDMA, 50% RB, 15 MHz, 16-0AM) LTE-FDD BA3 | +968%
10162 _| CAG | LTE-FDD (SC-FDMA, 50% RB, 15 MHz, 64-0AM) LTE-FDD B5E | +96%
10166 | CAG | LTE-FDO (SC-FDMA, 50% RB, 1.4 MHz, QPSK] LTE-FDD 546 | 208 %
10167 | CAG | LTE-FOD (SC-FOMA, 50% RB, 1.4 MHz, 16-0AM) LTE-FOO 621 | £96%
(10188 | CAG | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHz, 64-QAM) LTE-FBD 6780 | $06%
10168 | CAG | LTE-FDOD (SC-FOMA, 1 RB, 20 MHz, GOPSK) | LTE-FOO 573 | t8E6%
10170 | GAG | LTE-FDO (SC-FOMA, 1 RB, 20 MHz, 16-0AM) LTE-FDD 6.52 | £06%
10171 | GAE | LTE-FDD (SC-FOMA, 1 RE, 20 MHz, B4-QAM) LTE-FOD 640 | 06 %
10172_| CAE | LTE-TDD (SC-FOMA, 1 RE. 20 MHz, QPSK) LTE-TDD 921 | +86%
10172 | CAE | LTE-TDD (SC-FOMA, 1 RB, 20 MHz, 18-0AM) LTE-TOD 848 | x08% |
10174 | CAF | LTE-TOD (SC-FOMA, 1 RE, 20 MHz, 64-DAM) LTE-TOD 1025 | +86% |
10175 | CAF | LTE-FOD (SCFDMA, 1RE, 10 MHz, OPSK) LTE-FOD 672 | +08%
10176 | GAF | LTE-FOD (SC-FOMA, 1 RE, 10 MHz, _16-0AM) LTE-FOD 652 | +88%
10177 | CAE | LTE-FDD (SC-FDMA, 1 RE, 5 MHz _OPSK) LTE-FOD 573 | +88% |
10178 _| CAE | LTE-FDD (SC-FDMA, 1 RE, 5 MHz, 18-0AM) LTE-FOD B5Z | +06% |
10178 | AAE | LTE-FOD (SC-FDMA, 1 RE, 10 MHz,_64-0AM) — LTE-FOO B.AD | £05%
10480 | CAG | LTE-FDD (SC-FDMA, 1RB, § MHz, B4-0AM) LTE-FOO 650 | +06%
10181 | GAG | LTE-FOD (SG-FDMA, 1 RE, 15 MHz, QPSK) LTE-FOO 572 | +96%
10182 | CAG | LTE-FOD (SC-FOMA, 1 RE, 15 MHz, 16-0AM) LTE-FOO 652 | +98%
10183 | CAG | LTE-FDD (SC-FDMA, 1 RE, 16 MHz, 84-0AM) LTE-FOD BED | G5 %
10164 | CAG | LTE-FOD (SC-FDMA, 1 RE, 3 MHz, QPSK) LTE-FDD_ 573 | +06%
10765 | GAl | LTE-FOD (SC-FOMA, 1 RE, 3 MHz, 16-0AM) LTE-FOO 651 | $06%
10186 | CAG | LTE-FOD (SC-FOMA. 1 RE, 3 MHz, 64-0AM) LTE-FDO 650 | z06%
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10187 | CAG | LTE-FDD (SC-FOMA, 1 RB. 1.4 MHz, OPSK) LTE-FDD. 573 | +96%
10188 | GAG | LIE-FDD (SC-FOMA, 1 RB. 1.4 MHz, 160N} LTE-FDD B.52 | t98%
10188 | CAE | LTE-FDD (SC-FDMA, 1 RBE, 1.4 MHz, B4-0AM) LTE-FOD B50 | +0B%
10183 | CAE | IEEE BO2.11n (HT Greenfield. 6.5 Mbpa, BPSK) WLAN 808 | +95%
10184 | AAD | IEEE B0O2.11n (HT Greanfisld. 39 Mbps, 16-0AM) WLAN 812 | 90BN
10186 | CAE | IEEE B02.11n (HT Greenfield, 65 Mbps, 64-0AM) WLAN 821 | +98%
10126 | GAE | IEEE BOZ.1in {HT Mixed, 5.5 Mbps, BPSK) WLAN 10 | +06%
10157 | AAE | IEEE B02.11n (HT Mixed, 33 Mbps, 16-0AN] WLAN 813 | +56%
10198 | GAF | IEEE BOZ.11n (HT Mixed, 65 Mbps, G4-0AM) VILAN 827 | +96%
[ 10218 [ CAF | IEEE BOZ 1in (HT Mixed, 7 2 Mbps, BPSK] WLAN B.03 | +96% |
10220 | AAF | IEEE BO2.16n (HT Mixed, 43.3 Mbps, 16-00M) WLAN 313 | £98%
10221 | CAC | IEEE BDZ.11n (HT Mixed, 72.2 Mbps, B4-0AM) B WLAN 827 | +96%
10222 | GAC | IEEE 802 11n {HT Mixed, 18 Mbps, BPSK) WLAN 806 | +96%
10223 | GAD | IEEE 802 11n (HT Mixed, 50 Mbps, 16-GAM] WLAN 848 | t98%
10224 | CAD | IEEE 802.11n (HT Mixed, 150 Mbps, 84-0AM) WLAN B8 | +96%
10225 | GAD | UMTS-FDD (HSPA+) WCDIMA 557 | t96%
10226 | CAD | LTE-TDD (SC-FOMA, 1 RB, 1.4 MHz_ 1G-Cli) LTE-TOD 248 | +86%
1022Y | CAD | LTE-TDD (SC-FOMA, 1 RE, 1.4 MHz, G4-0AM) LTE-TOD 1026 | +96%
10228 | GAD | LTE-TDD (SC-FOMA, 1 BB, 1.4 MHz, QFSK) LTE-TDD 822 | t98%
10229 | DAC | LTE-TOD (SC-FDMA, 1 RE, 3MHz,  16-0AM)_ LTE-TOD 948 | +9E6%
10230 | GAC | LTE-TDD (SC-FOMA, 1 RB, 3 MHz,  B4-QAM) LTE-TDD | 1o2s [ £285%
10231 | CAC | LTE-TDD (SC-FDMA, 1 RE, 3 MHz, CPSK)} LTE-TOD 918 | +96%
10232 | CAD | LTE-TDD (SC-FOMA, 1 RB, 5 MHz, 16-0AMN) LTE-TED D48 | 06 %
| 10233 | GAD | LTE-TDD (SC-FOMA, 1 BB, 5 MHz, 64-0AM) LTE-TOD 10.25 | 9.6 %
10234 | CAD | LTE-TDD (SC-FDMA, 1 RB, 6 MHz, QFSK) | LTE-TDD 221 | +8E%
10235 [ CAD  LTE-TDD {SC-FDMA, 1 RBE, 10 MHz, 16-0AM) LTE-TOD 948 | +96%
10236 | CAD | LTE-TDD {SC-FDMA, 1 RB, 10 MHz, 64-0AM) LTE-TDOD 10258 | 208 %
10237 | CAD | LTE-TOD @G-Fom 1 RB, 10 MHz, QPSK] LTE-TGD 921 | t96%
10238 | CAE | LTE-TDD (SC-FDMA, 1 RB, 156 MHz, 15-0AM] LTE-TDD 948 | +86%
10230 | CAB | LTE-TOD (SC-FDMA, 1 RE, 15 MHz, G4-0AM) LTE-TCD 1025 | +86%
10240 | CAR | LTE-TOD (SC-FOMA, 1 RB, 15 MHz, QPSH) LTE-TGD 821 | 96 %
10241 | CAB | LTE-TOD (SC-FOMA, 50% RB_14 MHz, 16-GAN) LTE-TDD 982 | 296%
10242 | CAD | LTE-TDD {SC-FOM&, 50% RE, 1.4 MHz,  §4-0AM) LTE-TCD 085 | zRE%
10243 | CAD | LTE-TOD (SC-FOMA, 50% RB, 1.4 MHz, OFSK) LTE-TDD 046 | =86%
10244 | CAD | LTE-TDD (SC-FDMA, 508 B, 3 MHz, 16-0AM) LTE-TCD 1006 | +96%
10245 | CAG | LTE-TOD (SC-FDMA, 505% RE, 3 MHz, 64-0AM) LTE-TDD 1006 | £9.6%
10248 | CAG | LTE-TOD (SC-FOMA, 60% R, 3 MHz, OPSK) LTE-TDD 930 | 29E%
10247 | CAG | LTE-TDD (SC-FDMA, 50% RB, 5 MHz, 16-0AM) LTE-TOD 881 | 298%
10248 | CAG | LTE-TOD (SC-FOMA, 50% RE, 5§ MHz, B4-0AM) LTE-TDO 1008 | +96%
10248 | CAG | LTE-TDD [(SC-FDMA, 80% RB. 5 MHz, QPSK) LTE-TDD 828 | +86%
10250 | CAG | LTE-TDD (SC-FDMA,_S0%% RB. 10 MHz, 16-0ARM) LTE-TOD 981 | +06%
10251 | CAF | LTE-TDD (SC-FOMA, 50% FB, 10 MHz, 64-DAM) LTE-TDD 1047 | +06%
10262 | CAF | LTE-TDD (SC-FDNA, 50% RS, 10 MHz, QPSK) LTE-TOD 824 | +BE%
10253 | CAF | LTE-TDD (SC-FOMA. 50% RB. 15 MHz, 16-0AM) LTE-TDD 8O0 | +86%
10264 | CAB | LTE-TOD (SC-FDMA, 508 RB, 16 MHz, 84-0AM) LTE-TOD 1014 | 86 % |
10255 | CAB | LTE-TDD (SC-FDMA. 50% RE, 16 MHz, QOPSK) LTE-TDD 020 | +06%
10258 | CAB | LTE-TDD (SC-FOMA, 100% RB, 1.4 MHz,  16-0AM) LTE-TDOD O08 | +06% |
10257 | CAD | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHz, B4-0AM) LTE-TDD 1006 | +86%
10258 | CAD | LTE-TDD (SC-FDMA, 1005 RE, 1.4 MHz, GPSK) LTE-TDD B34 | +06%
10259 | CAD | LTE-TDD (SC-FDMA. 100% RB, 3 MHz, 16-0AM) LTE-TDD 993 | £86%
10260 | CAG | LTE-TDD (SC-FORMA, 100% AE, 3 MHz, B4 0AM) LTE-T0D 607 | 06 %
| 10251 | CAG | LTE-TDD (SC-FOMA, 100% RB, 3 Mz, OFSK) LTE-TDD B24 | +08%
10262 | CAG | LTE-TDD (SC-FOMA, 100% AB, & MHz, 16-0AM) LTE-TDD 983 | +06%
10263 | CAG | LTE-TDD (SC-FOMA, 100% RE, & MHz, 54-0AM) LTE-TOD 10.16 | 06 %
10264 | CAG | LTE-TDD (SC-FDMA, 100% FAB, 6 MHz, QPSK) LTE-TOD 023 [ +06%
| 10285 | CAG | LTE-TDD (SC-FDMA, 100% RE, 10 MHz, 16-0AM) LTE-TOD g82 | tBE%
10266 | CAF | LTE-TDD (SC-FDMA, 100% RB, 10 MHz, 64-QAM) LTE-TOD | 1007 | tB8%
10287 | CAF | LTE-TDD (SC-FDMA, 100% RB, 10 MHz, QPSK) LTE-TOD | 830 [t86% |
10268 | CAF | LTE-TDD (SC-FOMA, 100% RB, 15 MHz, 16-GAM) LTE-TOD (4008 | +98%
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102680 | CAB LTE-TDD {SC-FDMA, 100% BB, 156 MHz, B84- CAM] LTE-TDD 1013 | 286 %
10270 | CAB | LTE-TOD [SC-FOMA, 100% RB, 15 MHz, QPSK) LTE-TOD 958 | +06%
10274 | CAE | UMTS-FDO (HSUPA, Sublest 5, 3GPP Rels. 10) WCDHAA 4.B7 | +96%
10276 | CAD | UMTS-FOD (HSUPA, Subtest 5, 3GPP Reld. 4) WA, 306 | £06%
10277 _| CAD | PHS (OPSK) PHS NEl [ +96%
10278 | CAD | PHS (QFSK, B\W BB4MHz, Rolloff 0.5) PHS 1181 | £86%
10278 | CAG | PHS (OPSK, BW BR4MHz, Rofloff 0.338) PHS | 1218 | +B6 %
10200 | CAG | COMA200D, RC1, 5065, Full Rate CORMAZDO0 Ao +86%
10z CAG | COMAZ000, RT3, 5055 Full Rale C:OBAZ000 348 86 %
10202 | CAG | CDMA2000, RC3, 5032 Full Rate COMAZ000 330 | +86%
10203 | CAG | CDMA2000, RC3, 503, Full Rate COMAZD00 3.50 +0.6%
10285 | CAG | COMAZ000, RC1, SO3. 1/8th Rate 25 fr. COMAZ000 1248 | +BE6%
10207 | CAF | LTE-FDD {SC-FDMA, 50% RB. 20 MHz, QPSK) LTE-FDD¥ 581 +8.6%
10288 | CAF | LTE-FDD {SC-FDMA, 50% RB. 3 MHz, QPSK) LTE-FRD 5.72 +96%
| 10208 | CAF | LTE-FDD (SCFOMA, 50% RB, 2 MHz, 18-QAM) LTE-FDD 538 | +08%
10300 | CAC | LTE-FDD (SC-FDMA, 50% RB, 2 MHz, B4-0AM) LTE-FDD 660 | +8.6%
10301 | CAC | |EEE BOZ 16e WWMAX (28:18, Sms, 10MHz, GFSK, PUSC) WWIRAK 1203 | +B6%
10302_| CAB | IEEE 802.15¢ WiMAX (25:18, 5ms, 10MHz, GPSK, PUSC, 3CTRL) | winaax 1257 | +86%
10303 | CAB | IEEE 802 158 WiMAX (31:15, 5ms, 10MHz, B4QAM, PUSG) WA, 1252 | 296%
10204 | CAA | IEEE 802 19 WAMAX (29:18, Srna., 10MHz, 640AM, PLISC) WA 1186 | £06%
10305 | CAR | IEEE BOZ 15 WMAX (31:15, 10ms, 10MHz, B404M, PUSC) WX 1524 | +96%
103068 | CAA | IEEE 802 150 WiMAX (2918 10ms, 10MHz, B4026M, PUSC) | WilAK 1467 | *B6%
10307 | AAB | IEEE 802 168 WiMAK (29:18, 10ms, 10MHz, QPSK, PUSC) | Wi 1445 | 286 %
10308 | AAB | IEEE BOZ 186 YWIMAX (25:18, 10ms, 10MHz, 16@AM, PUSC) | WAiRLAX 1446 | 86 %
10208 | AAB | [EEE 802 18 WEMAX (28:18, 10msa, 10MHz, 180AM AMC 2x3) | WANAK 1458 | +06 %
10310 | AAB | IEEE B0Z. 150 WiMAX (29:18, 10ms, T0MHz, QPSK, AMG 2x3 WWiAK 1457 | 286 %
10311 | AAB | LTE-FDDO (SG—FDMA, 100% RB 16 MHz, | QPSEI) | LTE-FDDY 8.08 +BE%H |
10313 | AAD [IiDEN1:3 IDEM 1051 | +86% |
10314_| AAD | IDEN 16 IDEN 1348 | +86% |
10315 | AAD | IEEE BOZ.11b'WIFi 2.4 GHz (D535, 1 Mops, Bpc do) WLAN 1.71 +06% |
10316 | AAD | |EEE 802.11g WiFi 2.4 GHz (ERP-OFDN. 6 Mbps. S5pc de) WLAN B.36 | +06%
10317 | AAA | IEEE 802, 11aWI—“56Hz(DFDM & Mbps, B8pc da) WLAN B.38 +86% |
10352 | AAA | Pulse Waveform (200Hz, 10%) Genaric 1000 | £86%
10353 | AAA | Pulse \Wavetorm (Z00Hz2, 20%) Genaric B89 | +86%
10364 | AAA | Pulse Wavelarm (Z00HE, 40%) Gieneric 308 | +06%
10355 | AAA | Pulse Waveform (200Hz, B0%0) Generic 222 | +B6%
10356 | AAA | Pulse Wawveform (200Hz, 80°%) Geneiic 0A7 | £06%
10387 | AAA | DPSH Wavelorm, 1 MHAz Genaric 510 | +86%
10388 | AAA | OPSK Waveform, 10 MHz Generic 522 | 296%
10396 | AAA | B4-0AM Waveform, 100 kHz Generic 627 | +06%
10398 | AAA | B4-0AM Wavefomn, 40 MHz Genaric 827 [ +868%
10400 | AAD | |EEE BOZ 11ac WIFi (20MHz, 54-0AM, 99pc do) WLAN 1. 837 [ +86% |
10401 | AAA | IEEE BOZ 11ac WiFi (40MHz, 54-04M, S9pc de) WLAN 860 | £96%
10402 | AAR | IEEE BO2 11ac WiFi (30MHz, 54-0AM, 59pc de) WLAN B53 | £BE%
| 10403 | AAE | GOMA2000 [1xEV-DO, Rev. O} COMAZODD 376 | xB6%
10404 | AAE | COMAZ000 {1xEV-D0, Rav A) COMAZD0D 377 | +96%
10408 | AAD | COMAZ000, RC3 5032 SCHO, Full Rate COMAZ00D 523 | +96%
10410 | AAA | LTE-TDD (SC-FDMA, 1 RB. 10 MHr. OPSK. UL Sub=2 3.4.7.8.8) LTE-TDD THZ | +96%
10414 | AAA | WLAN CCDF, B4-0AM, 40MHz Genenc 8,54 + 6.6 %
10415 | AAA | IEEE BOZ. 11b WiFi 2.4 GHz (D555, 1 Mbps, 39pc de) WLAN 154 [ £86%
10418 | AAA | |EEE RO2 119 WiFi 2.4 GHz (ERP-OFDM, & Mbps, O0pc dej WLAN 873 | +8B%
10417 | AAA | IEEE BO2 11ah WIFI & GHz (OFDM, & Mbpa, S5pc da) WLAN | 823 | £86%
10418 | AAR | IEEE RBOZ 11g WiFi 2.4 GHz (DSS5-0FDM, B Mbps, 95pc. Lang) WLAN B14 | +8E6%
10418 | AAA | IEEE BOZ.11g WiFi 2.4 GHz (DS55-OFDM, 6 Mbps, 8%pc, Short) WLAN B9 | 458 %
10422 | AAA | IEEE BOZ 1in (HT Greenfisld, 7.2 Mbps, BPSK) WLAN 1 832 | +96%
10423 | AAL | IEEE BO2 1in (HT Greenfield, 43.3 Mbps, 16-0AK) WILAN 847 | +98%
10424 | AAE [ IEEE BO2 11n {HT Greanfiald, 72.2 Mbps, 64-0AM) WLAN 840 | 88 %
| 10425 | AAE | IEEE BOZ.11n (HT Greenfield, 15 Mbps, BPSI) WLAN 841 | +96%
10428 | AAE | IEEE 802.11n (HT Greenfield, 80 Mbps, 16-2AM} WLAN 845 | +98% |
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10427 | AAE | IEEE BOZ Tin (HT Greenfield, 150 Mbps, G4-0AM)_ WLAN Bl | £06%
10430 | AAR | LTE-FOD (OFDMA, 5 MHz E-TM 3.1) LTE-FOD | 879 | +96%
10431 | AAG | LTE-FDD (OFDMA, 10 MHz, E-TM 3.1) LTE-FOD BB | +96%
10432 | AAR | LTEFDD (OFDMA, 15 MHz, E-TM 3.1) LTE-FOD B34 | +06%
10433 | AAC | LTE-FOD (OFDMA, 20 MHz, E-TM 3.1) LTE-FDOD B34 | £06%
10434 | AAG | W.CDMA (BE Test Model 1, 84 OPCH) WCDMA | 880 | £98%
10435 | AAA | LTE-TOD (SC-FOMA, 1 RB, 20 MHz, OPSK, UL Suby) LTE-TOD 782 | +06%
| 10447 | AAA | LTE-FDD (OFDMA, § MHz, E-TM 3.1, Clipging 44%) LTE-FOD 756 | t0B%
10448 | AAA | LTE-FDD (OFDMA, 10 MHz, E-TM 3.1, Cligpin 44%) LTE-FDD 763 | +06%

| 10448 | AAG | LTE-FDD (QFDMA, 15 MHz, E-TM 2.1, Cliging A4%) LTE-FDD 761 | £98%

[ 10450 | Aan | LTE-FDD (OFDMA, 20 MHz, E-TM 3.1, Clipping 44%) LTE-FOD 748 | 08 %

[ 10481 | AAA | W-CDMA (85 Test Model 1, 84 DPCH, Clipping 44%) WEDMA TED | £0BH
10453 | AAC | Validation (Square, 10ma, 1ms) Test 1000 [ +B6%
10458 | AAC | IEEE B02.1%ac WIFi (160MHz, 54-0AM, 98pc dc) CWLAN 863 | +9B%
57| AAG | UMTS-FOD (DG-HS0RA) WEOMA G682 | +9E% |
10458 | AAC | COMAZ000 (1xEV-DO, Rev. B, 2 cariers) COMAZD00 B55 | +06%

10459 | AAC | COMAZ000 (1xEV-DO, Rev. B, 3 carriers) COMAZI00 B25 | £0EH
10460 | AAC | UMTS-FDD (WCDMA, AMR) WCDMA 238 | £96 % |
10481 | AAC | LTE-TDD (SC-FDMA, 1 RE, 1.4 MHz. QPSK, LIL Sub) LTE-TOD 782 | 98 %

| 10462 | AAG | LTE-TDD (SC-FDMA, 1 RB, 1.4 MHz, 16-0AM, UL Sub) LTE-TOD 830 | +B6%
10463 | AAD | LTE-TDD (SC-FDMA, 1 RE, 1.4 MHz. B4-0AM, UL Sub) LTE-TDD B.5B | £9.6%
10464 | AAD | LTE-TOD (SC-FDMA, | RB, 3 MHz, GPSK, UL Sub) LTE-TDD 782 | £95%
10455 | AAC | LTE-TDD (SC-FDMA, 1 RE, 3 MHz, 15-0AM. UL Sub) LTE-TOD 832 | +98%
10466 | AAC | LTE-TOD (SC-FOMA, 1 RS, 3 MHz, 64-0AM, UL Sub) LTE-TOD B57 | $98%
10467 | ARA | LTE-TOD (SC-FOMA, 1 RB, 5 MHz, GPSK, UL Suly) LTE-T00 TAZ | t95%
10468 | AAF | LTE-TOD (SCFDMA, 1 RE, § MHz, 16-0AM, UL Sub) LTE-TOD 832 | +95%
10460 | AAD | LTE-TOD (SC-FOMA, 1 RE, § MHz, 64-QAM, UL Sub) LTE-TDD 855 | +9E%
10470 | AAD | LTE-TOD (SC-FDMA, 1 RE, 10 MHz, QPSK, UL Sub) LTE-TOD 782 | £96%

10471 | AAC | LTE-TDD (SC-FOMA, 1 RE, 10 MHz, 16-0AM, UL Sub) LTE-TCD B3Z | +96%
10472 | ARC | LTE-TOD (SCFOMA, 1 RE, 10 MHz, B40AM, UL Sul) LTE-TOD BET | z98%
10473 | AAA | LTE-TDD (SC-FDMA, 1 BB, 15 MHz, QPSK, UL Sub) - LTE-TDD 782 | £0B%
10474 | AAG | LTE-TOD (SC-FONA, 1 RE, 15 MHz, 16-QARN, UL Sub) LTE-TDD BiZ | =065

10475 | AAD | LTE-TOD (SC-FDMA, 1 BB, 15 MHz, B4-0AN, UL Sub) LTE-TCD BEF | +96%
10477 | AAC | LTE-TDD (SC-FDMA, 1 RE, 20 MHz, 16-0AM, UL Sub) LTE-T0D B33 [ z0E%
10478 | ARG | LTE-TDD (SC-FOMA, | RB, 20 MHz, 64-QAM, UL Sub) LTE-TOD BEET | 06 %
10470_| AAC | LTE-TDD (SC-FDMA, 50% RB. 1.4 MHz, QPSK_ UL Sub) LTE-TDD 774 | 206%
10480 | AAA | LTE-TDD (SC-FOMA, 50% RE, 1.4 MHz, 16-0AM, UL Sub) LTE-TDL 818 | +96%
10481 | AMA | LTE-TDD (SC-FDMA, 50% RB, 1.4 MHz, 84-00M, UL Sub) LTE-TDD B45 | 296 %
10482 | ARA | LTE-TDD (SCFOMA, 50% RB, 3 MHz, GPSK, UL Sub) LTE-TDD T | 206%
10483 | AAA | LTE-TOD (SC-FDMA. 50% RB, 3 MHz, 16-QAM, Sub)_ —— | TE-TB0 B3 | z06%
10484 | AAB | LTE-TDD (SC-FOMA. 50% RB. 3 MHz, 64-0AM, UL Sub) | LTE-TDD BT | 296%

10485 | AAB | LTE-TOD (SC-FOMA, 50% RB, § MHz GPSK. UL Sub) LTE-TDD 750 | +96%
10488 | AAR | LTE-TDD (SC-FOMA, 50% RE, § MHz. 16-04M, UL Sub) LTE-TOD B30 | +96%
10487 | AAC | LTE-TDD (SC-FDMA, 50% RB, § MHz, £4-QAM, UL Sub) LTE-TOD B0 | £06%
10488 | AAC | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, QPSK, UL Sulb) LTE-TDD 770 | £t88%
10485 | AAC | LTE-TDD (SC-FOMA, 50% RE, 10 MHz, 18-0AM, UL Sub) LTETOD B3 | +BE%
10480 | AAF | LTE-TDD (SC-FOMA, 50% RB, 10 MHz, B4-CAM, UL Sub) LTE-TOD B54 | +D6™ |
10491 | AAF | LTE.TDDO (SC-FOMA, 50% RE, 15 MHz, QPSK, UL Sub) LTE-TOD 774 | tBE%
10452 | AAF | LTE-TDO (SC-FOMA, 50% RB, 15 MHz, 16-0AM, UL Subj LTE-TOD B4l | +BEW
10483_| AAF | LTE-TDD (SG-FOMA, 50% RE, 15 MHz, 54-0AM, LIL Sul) LTETOD | 8.55 | +88%
0G4 | AAF | LTE-TDD (SC-FOMA, GO% RE, 20 MHz, OFSK, UL Sub) LTE-TDD 774 | +0E%
10485 | AAF | LTE-TDD (SC-FOMA, 50% RB, 20 MHz, 16-0AM, UL Sub) LTE-TOD 837 | +86%

. | 10426 | AAE | LTE-TDD (SC-FOMA, 50% RE, 20 MHz, 84-0AM, UL Sub) LTE-TOO B.A4 | +B6%

{10487 | AAE | LTE-TDD (SC-FOMA, 1009 RB, 1.4 MHz, OFSK, UL Sub) LTE-TOD 767 | £BB%

{10488 | AAE | LTE-TDD (SC-FOMA, 100% RE. 1.4 MHz, 16-0AM, UL Sub) LTE-TOD B.40 | £96% |

[ 10498 | AAC | LTE-TDD (SC-FDMA, 100% RE, 1.4 MHz, B4 0AM, UL Sub) LTE-TOD 868 | £0B%

[ 10E00 | AAF | LTE-TDD (SC-FOMA, 100% RE, 3 MHz, QPSK, UL Sub) LTE-TOD 77 | £06%
10501 | AAF | LTE-TDD (SC-FOMA, 100% RE, 3 MHz, 16-QAM, UL Sub) LTE-TOD B4 | £06%

{10502 [ AAB | LTE-TDD (SC-FOMA, 100% REB. 3 MHz 64-0AM, UL Sub) LTE-TOD B52 | 56 % |
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10503 | AAB | LTE-TDD (SC-FDMA, 100% RB. 5 MHz, QPSK, UL Sub) LTE-TOD 772 | +986%
10504 | AAB | LTE-TDD (SC-FOMA, 100% RB. 5 MHz, 15-{1&“ UL Sub) LTE-TDD 831 [ +868%
10505 | AAC | LTE-TOD (SC-FOMA, 1005 BB, 5 MHz, 64-00M, UL Sub) LTE-TRD 884 | £96%
10606 | AAC | LTE-TOD (SC-FDMA, 100% RB. 10 MHz, QPSR UL Sub) LTE-TDD 774 | $9B%
10607 | AAC | LTE-TOD (SC-FOMA, 100% RE. 10 MHz, 16-0AM, L Suh:l LTE-TDD 835 | +898%
10508 | AAF | LTE-TDD (3C-FOMA, 100% RB, 10 MI-E: Bad-C1AM, LIL Sub) LTE-TOND 855 | $9B8%
10508 | AAF | LTE-TOD {SC-FIJHM. 1008 RE. 15 MHz OPSK UL Sub) LTE-TDD 76O | +88%
10510 | AAF | LTE-TOD (SC-FDMA, 100% BB, 15 MHz, 16-0AM, UL Sub) LTE-TDD 849 | +86%
10611 | AAF | LTE-TOD (SC-FDMA, 100% RB, 15 MHz, 84-0AM. UL Sub) LTE-TDD 851 [ $96%
10512 | AAF | LTE-TDD (SC-FDMA, 100% RB, 20 MHz., OPSK, UL Sub) LTE-TDD  TT4 | 258%
10513 | AAF | LTE-TDD {SC-FOMA, 1005 BB, 20 MHz. 16-QAM, UL Sub) LTE-TDND 842 | +0E%
10614 | AAE | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, B4-0AM, UL Sub) LTE-TDD 845 | £96%
10516 | AAE | IEEE A0Z.11b WiFi 2.4 GHz (D555, 2 Mbps_ #9pc de| | WLAN 1668 | £9.6%
0816 [ AAE | IEEE 802 11b WAFi 2.4 GHz [DSES, 5.5 Mbps, 89pc dc) WLAN 157 | $86%
10517 | AAF | IEEE 802.11b Wil 2.4 GHz {(DSEE, 11 Mbps, B9pc dc) WLAMN 158 | +08%
10518 [ AAF | IEEE 802 11ah WiFi 5 GHz (OFDM, 8 Mbps, 90pe de) WLAN 82: | +06%
10518 | AAF | IEEE 802 11amh WiFi 5 GHz (OFDM, 12 Mbps, 98pc d) WLAN 830 | £66%
10520 | AAB | IEEE 802.11afh WiFi 5 GHz {GFDM, 18 Mbps, 88pc do) WLAN 812 | +96%
10621 [ AAB | IEEE BOZ 11ah WiF| 5 GHz (OFDM, 24 MEps, S8pc de) WLAN TOT | £98%
10522 | AAB | IEEE 802 11afh WiFi & GHz (OFDM, 38 Mbps, 9906 o) WLAN 845 | £9.6%
10623 [ AAC | IEEE 802 11ah WiFi & GHz {OFDM, 48 Mbps, $9pc dc) WLAN 808 | £9.6%
10524 | AAC | IEEE 80Z.11a/h WiFi 5 GHz {OFDM, 54 Mbps, B9pc do) WLAN _B2T | $9.8%
10625 | AAC | IEEE 802 11ac WIF (20MHz, MCSD, 99pc do) WLARN 8356 | +9.8%
10526 | AAF | IEEE 80 11ac WIFI (20MHz, MCS1, 88pc do) WLAN 842 | +868%
10527 | AAF | IEEE 802 11ac WiFi (200dHz, MCSZ, 88pc do) WLAN 821 | £96%
10626 | AAF | IEEE 802 11ac WIFi {20MHz, MCS3, 09pc do) WLAM 838 | £9.6%
10528 | AAF | IEEE 802 11ac WIFi (20MHz, MCS4, 99pc do) WLAM 8368 | +868%
10531 [ AAF | IEEE 80Z. Mac WIFI (20MHz, MCSE, 98pc do) WLAN 543 | +896%
10632 | AAF | IEEE 80Z 11ac VWIFi (20MHz, MCET, 99pc de) WLAN 520 | +08%
| 10533 | AAE | IEEE 802 11ac WiFi (20MHz, MCSE, 9906 de) WLAN 636 | £896%
10534 | AAE | IEEE 802 11ac WIFi (40kHz, MCS0, 99pc do) WLAN 545 | £96%
10535 | AAE | IEEE 802 118c WiFi {40MHz, MCS1, 99pc do) WLAN 845 | £9.6%
10536 | AAF | IEEE B0Z 11ac WIFi (40MHz, MCS2, 99pc dc) WLAN 832 | +96%
10537 | AAF | IEEE 802 11ac WIF| (40MHz, MCS3, 9%pc de) WLAN Bdd | +0.68%
10538 | AAF | IEEE 802 11ac WiFi (40MHz, MCS4, 98pe do) WLAN 854 | £86%
10540 | AMA | IEEE 802 11ac WiFi (400MHz, MCSE, 99pc do) R WLAN 830 | +96%
10541 | AMA | IEEE 802 11ac WiFi (4#0MHz, MCST, 99pc dc) WLAN 548 | £96%
10642 | AAA | IEEE 802 11ac WIF| (400MHz, MCSE, S3pc de) WLAN 8B85 | +8.6%
10543 | AAC | IEEE BOZ 11ac WiFi (40MHz, MCSS, 38pc do) WLAN BEL | £06%
0544 | AAC | IEEE 807 118c WiFi (BOMHz, MCSEI 39ps do) | WLAN BAT | 286%
10645 | AAC | IEEE 802 11ac WiF| (BOMHz, MCS1, S9pc di) WLAN BEG | +896%
10646 | AAC | |EEE BOZ. 11ac WiFi (BOMHz. MCS2, 99pc de) WWLAN 835 | 296%
10547 | AAC | IEEE 802 11ac WiFi (BOMHz, MCE3, 38pc dc) WLAN 848 | £86%
110548_| AAC | IEEE 802 11ac WiFi (80MHz, MCS4, 96pc de] WLAN 837 | =06%
10550 | AAC | |IEEE 802 11ac WiFi (B0MHz, MCSE, 989pc do VWLAN B38 | 4896%
10851 | AAC | |EEE BO2 11ac WiF| (BOMHz, MCSY, S9pc de) WILAN BED | +88%
10552 | AAC | |EEE BOZ.112c WIFi (B08MHz. MCSE, S8pc de WLAN B.42 | +0.6%
10663 | AAC | IEEE BOZ 11ac WiFi (B0MHz MCS9, S8pc dc) WULAN B4 | +86%
10554 | AAC | | IEEE B[IZ 113::WHZ| | (1808Hz. MCS0, 989pc do) VILAN B4B | 496%
10565 | AAC | |EEE 802 1iac WiFi (1608Hz, MCS1, 89pc do) WLAN B47 | £96% |
10686 | AAC | IEEE BO2 11ac WiFI (180MHz. MCS2, 90pe de) WWILAN BAG | +0.6%
10857 | AAC | IEEE BDZ 11ac WiFi (1608MHz, MCS3 88pe de) WLAN BS2 [ £86% |
10558 | AAG | IEEE 802 11ac WiFi (160MHz MGS4, 99pc dc) WILAN BE1 | +86%
10560 | AAC IEEE 802 11ac WiFi (160MHz, MCSE_S8pc dc) | WAN B73 [ +98% |
10561 | AAC | IEEE BO2 11ac WiFI (160MHz, MCS7, 00pc do) WLAN BEE | +06% |
10662 | AAC | IEEE BO2.11ac WIFI (160MHz, MCS8, 909pe de) WWILAN B6G | +HE
10563 | AAC | IEEE BD2 11ac WiFi (180MHz, MCS9, 98pc do) WWLAN B77 | +B6%
10664 | AAC | IEEE 802 11g WiFi 2.4 GHz (DSSS-0FDM, 8 Mbps, 99pc do) WLAN B.25 | +868% |
10565 | AAC | IEEE 802 11g WIFi 2 & GHz (DSS5-0FDCM, 12 Mbps, 88pc do) WLAN B45 | +98% |
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10566 | AAC | IEEE 802 11g WiFi 2.4 GHz (DS5S-OFDM, 18 Mbps, 9%pc do) WLAN 813 | +96%
10887 | AAC | IEEE BOZ.11g Wikl 2.4 GHz (DSSS-OFDM, 24 Mbps, B9pc do) WLAN B.00 | +98 %
10868 | AAC | IEEE BO0Z 11g WiFi 2.4 GHz (DSSS-0FDM, 36 Mbps, 95pc dc) WLAN 837 | t968%
10588 | AAC | IEEE B02.11g WiFi 2.4 GHz (DSSS-0OFDM, 48 Mbps, 98pc do) WLAN 210 | +96%
10670 | AAC | IEEE BOZ 110 WF| 2.4 GHz (DSSS-0F0M, 54 Mhps, G9pc do) WLAN 830 | +9.6%
10571 | AAC | IEEE BO2 11k WiFl 2.4 GHz (DSSS, 1 Mbps, 90pc de) WLAN 1.99 | +96%
10572 | AAC | IEEE B0Z.11b WiFi 2 4 GHz (DSSS, 2 Mbps, 80pe de) WLAN 180 | £+09.6°%
10573 | AAC | IEEE BOZ. 1ib WiFi 2 4 GHz (DSSS, 5.5 Mbps, 80pc dc) WLAN 186 | +96%
10574 | AAC | IEEE 802.11b Wi 2.4 GHz (DSSS, 11 Mbps, 90pc dcl WLAN 198 | +98%
105758 | AAC | IEEE 802 11g WiFl 2.4 GHz (DS5S-0F0OM, 6 Mbps, S0pc do) WLAN 858 | +95%
10676 | AAC | IEEE BOZ.11g WiF| 2.4 GHz (DSSS-OFDM, 0 Mbpe, B0pe de) WLAN 880 | +0B%
10877 | AAC | IEEE 802.11g Wi 2.4 GHz (DS55-0FDM, 12 Mbps, 90pc dc) WLAN B70 | +96%
10578 | AAD | IEEE 802 11g WiFi 2.4 GHz (DS5S-OFDM, 18 Mbps, 90pc do) WLAN 548 | +06%
10578 | AAD | IEEE 802.11g Wil 2.4 GHz (DSSS-0OFDM, 24 Mbps, 80pc dc) WLAN 835 | +58%
10580 | AAD | IEEE 802 1ig WiF| 2.4 GHz (DSSS-0FDOM, 38 Mbps, 90pc doj WLAN BT6 | +95%
10581 | AAD | IEEE 802 1ig WiF| 2.4 GHz (DS55-0OFOM, 48 Mbps, 80pe do) WLAN 835 | +08Y
10582 | AAD | IEEE 802 115 Wi 2.4 GHz (DS55-0FDM, 54 Mbps, 90pc do) WLAN 867 | x06%
10583 | AAD | IEEE B02.11ath WiFi 5 GHz (OFDM, & Mbps, 80pc dc) WLAN 859 | +98%
10584 | AAD | IEEE 802 11amh WIFI 5 GHz (OFDM, 9 Mbgps, 90pe de) WLAM 860 | +96%
10585 | AAD | IEEE BOZ. 1iath WIFi 5 GHz [OFDM, 12 Mbps 90pe de) WLAN B70 | +96%
10586 | AAD | IEEE 802 11ah WiFi § GHz (OFDM, 18 Mbps, S0pc do) WLAN 849 | +88%
10587 | AAA | IEEE 802, 11ai Wik 5 GHz (OFDM, 24 Mbps, D0pc dc) WLAN 836 | £9.8% |
10588 | AAA | IEEE 802 11afh WIFI § GHz (OFDM, 36 Mbps, S80pc dc) WLAN 875 | +98%
10888 | AAs | IEEE 802, 11af WIF1 5 GHz (OFDNM, 48 Mops, B0pc do) WLAM B35 | +0.6%
10500 | AAA | IEEE BO2. 1iath WiFi 5 GHz (OFDM, 54 Mbps 90pe do) WLAN BET | +06%
105881 | AAA | IEEE 802,110 {HT Mixed, 20MHz, MCS0, 80pc do) WLAN BE3 | +96%
10892 | AAA | IEEE 802 11n (HT Mixed, 20MHz, MCS1, B0pc do) WLAN BT | +96%
10503 | AAA | IEEE 802.11n (HT Mized, 20MHz, MCSZ, 80pc do) WLAN B84 | 08 %
10594 | AAA  IEEE 802110 (HT Mixed, 20MHz, MGS3, S0pc do) WLAN 874 | £06%
10585 | AAA  IEEE B0Z.11n (HT Mixed, 20MHz, MCS4, S0pc de) WLAM 874 | +06%
10686 | AAA | IEEE 802.11n (HT Mixed, 20MHz, MCSS5, 80pc do) WLAN 871 | £96%
10897 | AAA | IEEE 802, 11n (HT Mixed, 20MHz, MCSE, B0pc do) WLAM B72 | +96% |
10688 | AAh | IEEE 802 110 (HT Mixed, E{HMH:. MCST, Blpc do) WLAN B50 | +86%
10589 | AAA | 1EEE 802110 (HT Mixed, 40MHz, MCS0, S0pc do) WLAN BT | +86%
10600 | AAA | IEEE a02 1in (HT Mixed. 40MHz, MCS1, 80pc do) WWLAN BEE | :96%
10801 | AhA | IEEE 802 110 (HT Mived, A0MHz, ML52, S0pc do) WLAN BE2 | +98%
10602 | AAA | IEEE 802 110 (HT Mixed, 40MHz, MCS3, B0pe do) WLAN Bod | £96%
10603 | AAA ; IEEE 802. 11n {HT Mined, 40MHz, MCS4, S0pc do) WLAN 803 | +96%
10604 | AAA | IEEE 802 11n (HT Mixed, 40MHz, MCS5, 80pc do) WLAN BT6 | +896%
10608 | AAA | TEEE 802 11n (HT Mixed, 40MHz, MCSS, 00pc do) WAILAN BST | 296%
10606 | AAC | IEEE 802.11n (HT Mixed. 40MHz MCST, 80pc dc) WLAN BE2 | 286%
10607 | AAC | IEEE 802 11ac WiFi (20MHz, MCS0, S0pc de) WLAN ES4 | £+86%
10608 | AAG | IEEE 802 11ac WiF| (20MHz, MCE1, 30pc dc) WLAN BIT | 286% |
10800 | AAC | IEEE 202 11ac WiFi (20MHz, Mcgz___qop: de) WLAN BET | £96%
10610 | AAC | IEEE 802 1ac \WiFl (208Hz, MCS3. S0pc dc) | WLAN B7A | +86%
10611 | AAC | IEEE 802 11ac WiF (20MHz, MCS4. 80pe de) WLAN BT | 2896%
10612 | AAC | IEEE 802 11ac WiFi (20MHz, MCSS. S0pc de) WILAKN BY? | +06%
10613 | AAC | |EEE 802 11ac WiFi (208Hz. MCS6, 80pc dc) WLAN BEd | +86%
106814 | AAC | IEEE BO2 11ac WaFi (208Hz, MCST, S0pc dc) WiLAN BEY | 496%
10615 | AAC | IEEE B0Z 11ac WiFi (208Hz. MCS8, S0pc do) WWLAN BE2 | £86%
10616 | AAC | IEEE 802 11ac Wik (408Hz MOCSD. 20pe de) VULAN BE2 | +DE%
10817 | AAC | IEEE 802 11ac WiFi (40MHz. MCS1, 90pe de) WLAN BB | tB6%

. |10818 | AAC | IEEE 802 11acWiFi (40MHz, MCS2, B0pc dc) WWLAN B58 | +8.6%
10619 | AAC | IEEE 802 11ac WiFi (40MHz, MCS3, 90pc dc) WWLAN BBEE | +86% |
10620 | AAC | IEEE B0Z 11ac WiFi (40MHz, MCS4, 80pc de) VWLAN BR7 | +86%
106821 | AAC | IEEE B02 11ac WiFi (40MHz, MCSS5, 80pe de) VLA B77 | +BA% |
10822 | AAC | IEEE BO2 11ac WiFi (40MHz. MCSE, 80pc d) WLAN HEA | +88%
10623 | AAC | IEEE 802 11ac WiFi (40MHz, MCS7, 20pc de) WLAN BEZ | +88%
10824 | AAC | |EEE 802 11ac WiFi (40MHz, MCSa, 80pe de) WILAN 808 | tDE%
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10625 | AAC | IEEE 802.11ac WiFi (40MHz, MCSD, 30pe de) WLAN 606 | x08%
106268 | AAC | IEEE 802 11ac WiFi (BOMHz, MCSD, 90pc dc) | WLAN BEd | £BE6%
10627 [ AAC | IEEE 802 11ac Wil (BOMHz, MCS1. 30pe dej WWLAN | BEB | +86%
10628 | AAC | |IEEE BOZ.11ac WiFi (BOMHz, MCS2, 80pc da) | WLAN g7 | z06%
10628 | AAC | |EEE 802 11ac WiFi (B0MHz, MCS3_ 90pc dc) YWLAN BAG | +B6%
10630 | AAC | IEEE BOZ 11ac WiFI (B0MHz, MCS4. 00pc de) | WLAN B72 | +88%
10631 | AAC | IEEE BOZ 11ac Wikl (B0MHz, MESS. 80pc de) WLAN AA1 | +B6% |
10632 | AAC [ IEEE BOZ 11as WiFi (R0MHz, MCSE, S0pc de) WLAN B74 | +BE%
10633 | AAC | |IEEE BO2 11ac WiFi (B08Hz. MCST, %0pc de) WWLAN BE3 | +E6% |
10634 | AAC | |EEE 802 11ac WiFi (30MHz, MCS8, 80pc dej WWLAM RED | +B6% |
10638 | AAC | IEEE BOZ 11ac WiFi (30MHz, MCS0, 80pc de) VWLAM BR1 | +88% |
10638 | AAC | IEEE BOZ 11ac WiFi (1808Hz, MCS0, B0pe de) WLAN B.83 | £BE% |
10837 _| AAC | IEEE BOZ.11ac WiFi (180MHz, MCS1, 80pc de} WWLAN B70 | +06% |
10638 | AAC | EEE BO2 11ac WiFi (160MHz, MCS2, 90pc do) WWILAN BEE | +B6%
10630 | AAC | IEEE 802 11ac WiFi (180MHz, MCS3, D0pc do) i VWLAN BEG | +BH% |
10640 | AAC | [EEE BOZ.11ac WiFi (160Mriz, MCS4, 90pc de WWILAN BBE | :96% |
10841 | AAC | IEEE BOZ.11ac WiFi (180MHz, MCS5, 90pe de WLAN 006 | +D6% |
10642 | AAC | IEEE BO2 11ac WiFi (180MHz, MCS6, D0pc do) WWLAN G068 | 2086%
10643 | AAC | IEEE BOZ 11ac WiFi (160MHz, MCST, 80pc do) WLAN BBI | +86%
10844 | AAC | IEEE BO2 Hac WiFi (160MHz, MCS8, 90pe de) WLAN 608 | +0.6%
10645 | AAC | IEEE 802 11ac WiFi (160MHz, MC59, Blps do) WWLAN 211 [ +BE%
10648 | AAC | LTE-TDD (SC-FDMA, 1 RE, & MHz, OPSH, UL Sub=2,7) LTE-TOD 156 | tBE%
10647 | AAC | LTE-TDD (SC-FDMA, 1 RE. 20 MHz, GPSK_ UL Sub=2.7) LTE-TDD 11.96 | t88%
10648 | AAC | COMAZ00O (1x Advanced) COMAZ000 | 345 | +98%
| 10852 | AAC | LTE-TDD (OFDMA, 5 MHz, E-TM 3.1, Clipping 44%) LTE-TOD B | t96% |
10653 | AAL | LTE-TDD (OFDMA, 10 MHz, E-TW 3.1_ Glipping £4%) LTE-TDR 742 | +86%
10654 | AAC | LTE-TDD (OFDMA, 15 MHz, E-TM 3.1, Clipping 44%) LTE-TDD BO6 | +06%
| 10855 | AAC | LTE-TDO [OFDMA, 20 MHz, E-TW 3.1, Clipping 44%) LTE-TDD 721 | +06%
| 10858 | AAC | Pulss Waveform (200Hz 10%) Test 10.00 | +9.6%
| 10888 | AAC | Pulse Waveionm (200Hz, 20%) Test BE9 | +88%
(10660 | AAC | Pulze Waveform {200Hz 40%) Test 358 | +96%
10681 | AAC | Pulse Waveform (200Hz, &0%) Test 233 | x06%
10862 | AAG | Pulse Wavelorm (200Hz, 80%) _Test 037 | £96%
10670 | AAC | Bluetooth Low Enargy Bluetooth 219 | +86%
10671 | AAD | IEEE BOZ.11ax (20MHz, MCS0, S0p: de WLAN 908 | +86%
10672 | AAD | IEEE BO2.1iax (20MHz, MCS1, 00pc dc) WLAN B57 | z88%
10673 | AAD | IEEE BOZ 1ax (20MHz, MCS2, O0pc do} WLAN B7E [ z08%
10674 | AAD | IEEE 802 T1ax (20MHz, MCS3, 90pc de) WLAN ] G74 | +096%
1DBTS_| AAD | IEEE 02, 11ax (20MHz, MCS4, B0pc dc) WLAN B0 | £9BE%
10676 | AAD | IEEE BOZ Tiax (20MHz, MCSS, S0pc do) WLAN BT | £96%
10677 | AAD | IEEE 802 T1ax (20MHz, MCSS5, 00p< do} WLAN B73 | =86%
10678 | AAD | IEEE 802 11ax {20MHz, MCST, 50pc do} WLAN B7E | #86%
10679 | AMD | IEEE BOZ 113x {20MHz, MCSE, S0pc dc) WLAN 888 | +95% |
10660 | AMD | IEEE 802 11ax (20MHz, MCSE, 80pc do) | WLAN BB0 | 4+96% |
10681 | AAG | IEEE BOZ 11ax (ZOMHz, MCS10, 90pc de) VILAN BE2 | 298%
10682 | AAF | IEEE 802 T1ax (20MHz, MC511, 90pc de) VWLAM BRI | z06%
10663 | AAA | IEEE 802 11ax (20MHz, MCS0, S8pc de) WULAN B42 | +086%
10684 | AAC | [EEE BOZ 11ax (20MHz, MCS1, 88pc do) WLAN B26 | +86%
10685 | AAC | IEEE 802 112 (20MHz, MCS2, S8pc doy WWLAN B33 | 296% |
10686 | AAC | IEEE 502 Tlax (20MHz. MGS3, 98pc do) WWLAN 828 | 06%
10887 | AAE | IEEE BD2 1=x (20MHz, MCS4, 80pe de) VWLAN | 845 | +BE%
10688 | AAE | IEEE BO2 Tax (20MHz, MCSS, 88pc de) VWLAN 829 | +06%
, [ 10880 | AAD | IEEE BOZ 11z« (20MHz, MCSE, 00pe de) WLAN B55 | +86%
| 10690 | AAE | IEEE BOZ 11ax (20MHz, MCST, B8pc do) WILAN 829 | +868%
10691 | AAE | IEEE BO2.11ax (200MHz, MCS8, 98pc de) WLAN a5 | +96%
10682 | AAA | IEEE BOZ.11ax (20MHz, MCSS, B9pc de) WLAN 828 | +068%
10683 | AAA | IEEE BOZ 1ax (20MHz, MCS 10, 89pc do) WLAN 825 | +968%
10694 | AAA | IEEE BOZ.11ax (20MHz, MCS11, S89pe de) WLAN 457 [ +88%
10695 | AAA | IEEE B0Z.11ax (40MHz, MGS0, B0pc dej WILAN 878 | +86%

Certificate No:Z3I02ZE0159 Page 17 0f 23




Appendix C
Priifbericht - Produkte CN2498LL 003
Test Report - Products Page 24 of 31

A TUVRheinland®

!;i/ ;:anuh-um'memh

CALIBRATION LABORATORY

Add: Mo 32 HuaYuanBes Road, Haidion District, Beijing, 100191, Chinn
Tel: +B4-10-62304033-2117

CAICT

E-miiil: emfigfcaictac.cn httjpffwww caicl sc.cn
10656 | AAA | IEEE BOZ.T1ax (40MHz, MCS1, D0pc oo WLAN B8l | +96%
10657 | AAA | IEEE BO2. 11ax (40MHz, MCS2, 60pe de) WLAN BBl | 296%
| 10698 | AAA | IEEE 802 11ax (40MHz, MCS3, 90pc de) AN BED | 196%
10698 | ARA | IEEE BOZ T1ax (40MHz, MCS4, D0pc de) WWLAM BEZ | +96%
10700 | AAA | IEEE BOZ 11ax (40MHz, MCS5, 00pc de WLAN 873 | +956%
10701 | AAR | IEEE BO2.1iax (40MHz, MCSE, Oipc de WLAN BAE | +96%
10702_| AAA | IEEE BOZ T1ax (ATMHz. MCST, 90pe de) WLAN BT0 | +6.55%
10703 | AAA | IEEE BOZ 11y (400H2 MCSE, 90pe do) WLAN 247 | +08%
10704 | AAA_ | IEEE BOZ Thax (40AHz MCS8, 90pc de) WLAN BEE | x08%
10705 _| AAA | IEEE BOZ Tiax (40MHz. MCS10, B0pc de) WLAN 883 | +96%
10706 | AAC | IEEE 802 11ax (40MHz MCS11, S0p: do) WLAN BOE | 96 %
10707 | AAC | IEEE 802 T1ax (40MHz MCS0, 98pcde) WLAN 832 | z68%
10708 | AAC | IEEE BOZ T1ax (40MHz, MCS1, B9pc do) WLAN 855 | +58.6%
10708 | AAC | IEEE 802 113y (40MHz. MCS2, 90pc de) WILAH 833 | +56%
10710 | AAC | IEEE 802 11ax (40MHz. MCS3, 88pc de) WLAN 829 | +98%
10711_| AAC | [EEE 802 11ax (40MHz, MCS4, 99pc de) WILAN B30 | +596%
10712 | AAC | IEEE 802 1120 (40MHz, MCSE, #9pc do) WLAN 867 | $665%
10713 | AMC | IEEE 802.118x {40MHz, MCEE, ¥9pc do) WLAN B33 | +B6%
10714 | AAC | |EEE 802 T1ax (A0MHz, MGST. BOpe de) wLAN 828 | +9.6%
10715 | AMC | IEEE 802 11ex {40MHz, MCS8, 889pc dc) WLAN BAS | 0.0 %
10716 | AMC | IEEE 80Z.11ax (40MHz, MCES, ¥9pc do) WLAN B30 | +B6%
10717 | AAC | IEEE 802 11ax {40MHz, MCS10, 88pc da) WLAN B48 | +5.6%
10718 | AAC | IEEE 802 11ax (40MHz, MGS11, B0pe o) VLA B2d | 86 %
10718 | ABC | IEEE 802, 11ax (B0MHz, MCS0, S0pc do WLAN BBl | +86% |
10720 | AAC [ IEEE 202, 1ax (B0MHz, MGS1, $0pc do) WWLAN BET | z06%
10721 | AAC | IEEE 802.11ax (80MHz, MCS2, $0pc de) WLAN B76 | +06% |
10722 | AAC | IEEE 802 11ax (80MHz, MGS3, B0pc doy WLAN BES | £B6% |
10723 | AAC | IEEE A0Z. 11ax (BOMHZ, MGS4, 90pc dg) [ WLAN B0 | 286% |
10724 | AAC | IEEE 802 T1ax (80MHz, MCS5, S0pc do} WLAN 890 | +96% |
10726 | AAC | IEEE 802.11ax (80MHz, MCS6, $0pc do) [ WLAN B74 | 186%
10726 | AAC | IEEE a0 11ax (80WHz, MGST, 90pc do) WLAN B72 | 06 %
10727 | ARG | IEEE 802 11ax (80MHz, MCSE, 90pc do) WLAK B&6 | +88%
10726 | AMC | IEEE BOZ.71ax (80MHz, MCSE, 90pC dg) WLAN BES | 85 %
10720 | AAC | IEEE 802 11ax (30MHz, MC510. S0pc do) WLAN BH4 | +B6% |
10730 | ARG | IEEE 802, 11ax (A0MHZ, MGS11, B0pc dc) WLAN BT | £86%
10731 | ARG | IEEE BOZ. T1ax (80MHz, MCSO, 55pc dc) WLAN B4Z | =06 %
10732 | AAC | IEEE B02.11ax (80MHz, MGS 1, 98pc do} WLAN B4l | +86%
10733 | AAC | IEEE A0Z. f1ax (A0MHz, MCSZ, B9pc do) WLAN B40 | 6%
10734 | ARG | IEEE 802, Hiax (30MHz, MGS3, 99pc do) WLAN BZ5 | +86%
10735 | AAC | IEEE B0Z.11ax (80MHz, MCS4, 98pc dof WLAN B33 | +86%
10736 | AAC | IEEE 802.11ax (30MHz, MCS5, 95pc do} | WLAN H27 | +06% |
10737 | AAC | IEEE BOZ. 11ax (80MHz, MGSS, 99pc dc) WLAN 836 | x06%
10738 | AMC | IEEE 802.11ax (80MHz, MCS7, 99pc doj [ viLAN B4Z | +B6% |
10739 _| AAG | IEEE 802 T1ax (80MHz, MCSB, 98pe do) WLAN 829 | +08% |
10740 | AAC | IEEE 802.11ax (B0MHz, MCSS, 98pc do) | WLAN B48 | £56% |
16741 | AMC | IEEE 802 11ax (80MHz, MCS10, 98pc do). WLAN B40 | +08% |
10742 | Ahe | IEEE 802, 118 (#0MHz, MGS11, 88pc dg) WLAN B43 | 06%
10743 | AAC | IEEE 802.11ax (150MHz, MCS0. 90pe de) WLAN BO4 | £B6%
10744 | AAC | IEEE 802.11sx (160MHz, MCS1, 90pc de) WLAN BB | $86%
10745 | AMC | IEEE 802, T18x {160MHz, MCEZ. 90pc de) WLAN B3 | £88%
10746_| AAG | IEEE 802 Hax (160MHz, MCS3, 90pe dr) WLAN g1 | +88% |
10747 | ARG | IEEE 802 11ax {160MHz, MGS4, 80pc do) WLAN B.04 | +06%
10748 | AAC | IEEE 802 11ax {160MHz, MCSE. S0pc do) WULAN AO3 | +B6%
10748 | AAC | IEEE 802, 11ax {160MHz, MCS6, 90pc de) WLAN BAD | +66%
10750 | AAC | IEEE 802 T1ax {160MHz, MCS7, 90pc do) WLAN B0 | +86%
10751 | AAC | IEEE 80Z.11ax (160MHz, MCS8, 90pc da) WLAN BEZ | $06%
{0762 | AAC | IEEE 802 11ax (160MHz, MCSS, S0pc di) WILAN ARl | tB6%
10753 | AMC | IEEE 802.11ax { 160MHz, MCS10, B0pc de) WLAN 800 | +86 %
10754 | AMC | IEEE 802.11ax (160MHz, MCS11, 90pc dj WLAN BA4 | +86%
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IEEE 802 Tax {160MHz, MCS0, WLAN
10756 | AAC | IEEE BOZ T1ax (160MHz, MCS1, ﬁﬂﬁ; WLAN 25 ! 1an
10757 ] AAC | IEEE 802 T1ax (160MHz, MCS2 de WLAN EE’;’ Il
10768_| AAC | IEEE B02. 11ax (160MHz. MGS3, 88pc dc) WLAN Y N g.s ::
10750 | AAC | IEEE 802 11ax (160MHz. MCS4. SBpc de) WLAN 58 |08
| 10760 | AAC | IEEE 802 Tax (160MHz, MCSE, 98pr do) WLAN Ban | o
10761 | AAC | IEEE 802, 11ax {160MHz, ML.S6, B9p- dc) WLAN 858 AT
10762 _|"AAC | IEEE B02. Hax (160MHz, NGS7 89ps dc] WLAN B.40 tg.g :*
| 10763 | AAC | IEEE BOZ 11ax (160MHz, MGSS, 99p: de) WLAN 863 :ﬁ' %
10764 | AAC | IEEE BD2 Tiax (160MHz, MCSB. B3pc oc) WLAN BG4 | £68%
10765 _| AAC | IEEE 802 T1ax (160MHz, MCS10, 83pc d] WLAN 54 | +06%
| 10766 | AAC | IEEE B0Z.11mx (160MHz MCS11 D0ps de WLAN B51 | £96% |
10767 | AAC | 5G NR (CP-OFDM, 1 RB, 5 MHz, QPSK, 15 iz 5GNR FR1TDD | 7.00 | +0.6 % |
10765 | AAC | 5G NR (GP-OFDM, 1 RB, 10 MHz, GPSK, 15 kHz) 5GNRFRITOD | 801 | 296 %
| 10768 | AAC | 5G NR (CP-OFDM, 1 RE, 15 MHz. GPSK_ 15 kHz) SGNRFRITOD | 801 | +98%
| 10770 | AAC [ 5G NR (CP-OFDM, 1 RB, 20 MHz. QPSK. 15 kHz} SCNRFRITDD | 802 | c08%
10771 | AAC [ 5G NR (CP-OFDM, 1 RE, 25 MHz, QPSK. 15 kiz) 5GNRFR1TDD | B.02 | tB6%
| 10772 | AAC_| 5G NR (CP-OFDM, 1 RE, 30 MHz, QPSK, 15 kHz) SGNRFRITDD | 823 | +66%
10773 | AAC | 5G NR (CP-OFDM, 1 RE, 40 MHz, OPSK, 15 kHz) 5GNRFR1TDD | BO3 | 29.6%
10774 | AAC | 6G NR (CP-OFDM, 1 RB, 50 MHz, QPSK. 15 kHz) SGNRFRITOD | BOz | +96% |
| 10775 | AAC | 5G NR (CP-OFDM, 50% RB, § MHz, QPSK, 15 kHz) SGNRFR1T0D | 831 | t96%
10776 | AAG | 5G NR (CP-OFDM, 50% RB, 10 MHz, GPSK, 15 kHz) SGNRFR1TDD | 830 | 9.6 %
10777 | AAC | 505 NR (CP-OFDM, 50% RB, 15 MMz, QPSK, 15 kHz) BENRFR1TDD | A30 | 06 %
0778 | AAC | 56 NR (CP-OFDM, 50% RB, 20 MHz, GPSK, 15 kHz) GGNRFRITOD | 8.34 | 1668%
| 10778 | AAC | 56 NR (CP-OFDM, 50°% RB, 25 MHz, OFSK. 18 kHz 5GNRFRI1TDD | 842 | z896%
10780 | AAC | 5G NR (CP-OFDM, 50% RB, 30 MHz, QPSK_ 15 kiz) | SGMRFRITDD | B38 | =868%
(10781 | AAC | 5G MR (CP-OFDM, 50% RE, 40 MHz, QPSK. 15 kHz) G NR FR1TDD | 8.38 | £8.6%
10782 | AAC | G NR (CP-OFDM, 50% RB, 50 MHz, CFSK, 15 k SGNRFRITOD | 543 | +96% |
| 10783 | AAC | 5G NR (CP-OFDM,_100% RE, 5 MHz, OPSEK, 15 kHz EGNRFRITOD | 831 | +8.6%
| 10784 | AAC | 6G NR (CE-OFDM, 100% RE, 10 MHz, GPSK, 15 kHz) SGNRFR1TDD | 829 | +96%
10785 | AAC | 5G NR (CP-DFDM, 100% RB, 15 MHz, OPSK, 15 kHz) SCNRFR1TOD | a40 | +86%
10766 | AAC | 5G NR (CP-OFDM, 100% RB. 20 MHz, GPSK, 15 kHz) 6GNRFR1TOD | 835 | z06%
10787 | AAC | 5G MR (CP-OFDM, 100% RE, 25 MHz, GPSK, 15 kHz) SCGNRFRITOD | B44 | 266%
10788 | AAC | 5G WR (CP-OFDM, 100% RB, 30 MHz, QPSK. 15 kHz) SGNRFR1TOD | 630 | 26.6%
10789 | AAC | 53 NR (CP-OFDM, 100% BB, 40 MHz, QPSK, 15 kHz} EGNRFR1TDD | 837 | +96%
10790 | ANC |56 NR (CP-OFDM. 100% RE, 50 MHz, QPSK, 15 kHz) 5G NA FRITOD | 839 | 9.6 %
10791 | AAC | 5G NR (CP-OFDM, 1 RB,_ 5 MHz, QPSE, 30 kHz) SGNRFRITOD | 783 | t98%
10782 | AAC | 5G NR (CP-DFDM, 1 RE, 10 MHz, GFSK, 30 kHz) SGNRFRITOD | 702 | +96%
10783 | AAC | 5G NR (CP-OFOM, 1 RE, 16 MHz, QPSK, 30 kHz) SCNRFRITDD | 785 | 266%
10784 | AAC | 5G NR (CP-OFDM, 1 RB, 20 MHz, OPSK, 30 kHz) SGNRFRITDD | 782 | +86%
10785 | AAC | 5G NR (CP-OFDM, 1 RB, 25 MHz, OPSK, 30 kHz) |SGNRFRITOD | 764 | :96%
10706 | AAC | 5G NR (CP-OFDM, 1 RB, 30 MHz, QPSK, 30 kHz) 5G NR FR1TDD | 7.82 | 06 %
10787 | AAC | BG MR (CP-OFDM, 1 RE, 40 MHz, GPSK, 30 kHz) 5GNRFR1TDD | 801 | =06%
10788 | AAC | 50 MR (CP-OFDCM, 1 RB, 80 MHz. GPSK, 30 kHz) SGMRFRITOD | 780 | t8E%
10789 | AAC | 5G NR (CP-OFDM, | RB, 60 MHz, QPSK, 30 kHz) SGNRFRITOD | 793 | t9B%
10801 | AAG | 5G NR (CP-OFDM, 1 KB, 80 MHz, OFSK, 30 kHz) SGNRFRI1TDD | 7689 | +968%
| 10802 | AAC | 5G NR (CP-OFOM, | BB, 50 MHz, QFSK, 30 kHz) 5GNRFRITDD | 7.87 | +96 %
10803 | AAE | 5G NR (GP-DFDM, | RB, 100 MHz, GPSK, 30 kHz) EGNRFRITDD | 7.83 | +56%
10605 | AAD | 5G NR (CP-OFDM, 507 RE, 10 MHz, QPSK, 30 kHz) EGNRFRITDD | B34 | +06%
10806 | AAD | 56 NR (GP-DFOM, 50% RS, 15 MHz, OPSK, 30 kHz) GG NRFRITOD | B.37 | z86%
10808 | AAD | 5G MR (CP-OFDM, 50% RB, 30 MHz, QFSK, 30 kHz) |EGNRFRITDD | B34 | 296%
10810 | AAD | 5G MR (CP-OFDIM, 50% FE, 40 MHz, QPSK, 30 kiz) EG NRFRITDD | B34 | +96%
10812 | AAD | 5G NR (CP-OFDM, 50% RE, 60 MHz, QPSK_30 kHr) 5GNRFRITDD | B35 | =96%
(10817 | AAD | 55 NR (CP-OFDM, 100% RE, 5 MHz, OFSK, 30 kHz) B NR FR1100 | B35 | =06 % |
10818 | AAD | 5G NR (CP-OFDM, 100% RB, 10 MHz, QPEK, 30 kHz) EGNRFRITOD | B34 | $96%
10818 | AAD | 5G NR (CP-OFDM, 100% RB, 16 MHz, QPSK, 30 kHz) | 5GHRFRITOD | 2833 | t96%
10820 | AAD | 5G NR (CP-OFOM, 100% RB, 20 MHz, QPSK, 30 kHz) SENRFRITDD | 830 | £968%
10621 | AAC | 506 NR (CP-DFDM, 100% RB, 25 MHz, QPSK, 30 kHz) EGNRFRITOD | 841 | +96%
10822 | AAD | 5G MR (CP-OFDM, 1005 RB, 30 MHz, OPSK, 30 kHz) EGNRFRITOD | B4l | +88%
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10823 | AAC | 5G MR (CP-DFDM, 100% RE, 40 MHz, OPSE, 30 kHz) SGNRFRITDD | B35 [ £868%
10824 | AAD | 53 NR (CP-OFDM, 100% RB, 50 Mz, QFSK, 30 kHz) BGNRFRITDD | B.30 | +06%
10825 | AAD | 6G MR (CP-OFDM, 100% RE, 60 M-z, QPSE, 30 kHz) SGNRFRITDD | 841 | +96%
| 10827 | AAD | 5G MR (CP-OFDM, 100% RB B0 Mz, OPSK, 30 kHz) 5C NR FR1 TDD 842 | +96%
10828 | AAE | 5G MR (CP-OFDM, 100% RE, 90 MHz, QFSK, 30 kHz) SGMNRFRITDD | 8.43 | +568%
10829 | AAD | 5C MR (CP-OFDM, 100% RB, 100 MHz, (PSK, 30 kHz) SGNRFRITOD | &40 | +968%
10830 | AAD | 6G MR (CP-OFDM, 1 RB. 10 MHz, QPSK, 80 kHz) SGMNRFRITDD | 763 | +86%
10831 [ AAD | 5G MR (CP-OFDM, 1 RE, 16 MHz, QPSK, B0 kHz) SGNRFRITDD | 7.73 | +80%
10832 | AAD | 5G MR (CP-OFDM, 1 RE, 20 MHz, QPSE, 60 kHz) SGNRFRITDD | 7.74 | $98%
10833 | AAD | &G MR (CP-OFDM, 1 BB, 26 MHz, QFSK, 60 kHz) SGNRFRITOD | 7.70 | £96%
10834 | AAD | 50 MR (CP-GFDM, 1 B8, 30 MHz, QPSK, 80 kHz) SGNRFRITDD | 7.76 | #96%
10835 | AAD | 5G MR {CP-OFDM, 1 RE, 40 MHz, QFSE, 80 kHz) EEGNRFRITDD | 7.70 | =96%
10836 | AAE | 5G NR {CP-OFDM, 1 RE, 50 Mz, OPSK, 80 kHz) SGNRFRITOD | 7686 | #9.6%
10837 | AAD | 5G MR (CP-OFDM, 1 RE, 60 MHz, QFSK, 80 kiHz) SGMRFRITOD | 768 | #8&%
10B30 | AAD | 53 NR (CP-OFDM, 1 RB, 80 MHz, QPSK, 80 kHz) SEGMRFRITOD | 7.70 | #96%
10040 | AMD | 5G NR (GP-OFDM, 1 RE, 80 MHz, QPSK, 80 kHz) BGNRFRITDD | 767 | 28.6%
10841 | AAD | 5G MR (CP-OFOM, 1 RE, 100 MHz, QPSK, 60 kHz} BGNRFRETDD | 771 | #8.6%
10843 | AAD | 6G NR (CP-OFDM, 505 RE, 15 MHz, OPSK, 60 kHz) BGNRFRITOD | B4B | £86%
10844 | AAD | 5G MR (CP-OFDM, 50% RE, 20 MHz, GPSE, 60 kHz) EGNRFRITOD | B34 | 486%
10846 | AAD | 56 NR (CP-OFDM, 50% RB, 30 MHz, OPSK, 80 kHz) SGNRFRITDD | B4l | +8.6%
10854 | AAD | 5G MR (CP-OFDM, 100% RB, 10 MHz, QPSK, 60 kHz) SEGHNRFRITDD | B34 | +06%
10886 | AL | GG MR (CP-OFDM. 100% RE, 16 MHz, QPSK, 60 kHz) SEGNRFRITDD | B36 | +86%
10856 | AAD | BG MR (CP-OFDM, 100% RE, 20 MHz, QPSH, 80 kHz) SGGNRFR1TDD | B37 | +86%
10857 | AAD | 5G MR (CP-OFDM, 100% RB, 25 MHz, QFSK, B0 kHz) S5GNRFRITOD | 835 | $86%
10858 | AAD | 5 NR (CP-OFDM, 100% RE, 30 MHz, OPSK, 50 kHe) SGNRFRI1TDD | BJ6 | +8.6%
10858 | AAD | 5G NR (CP-OFDM, 100% KB, 40 MHz, QPSK, 60 kHz) SGENRFRITOD | 834 [ +86%
10860 | AAD | 6G MR (CP-OFDM, 100% RB, 50 MHz, QFSK, 60 kHz) SGNRFRITOD | 841 | +B6%
10861 | AAD | 5G NR (CP-OFDM, 100% RB, 60 MHz, QFSK, B0 kHz) SGNRFRITOD | B840 | £968%
10863 | AAD | 8 MR (CP-OFDM, 100% RB, 80 MHz, QPSK, B0 kHz) SGNRFRITOD | 841 | $96%
10864 | AAE | 5G NR (CP-CFOM, 100% RE, 50 MHz, QPSK. 60 kHz) SGNRFRITOD | 837 | +86%
10865 | AAD | 5G MR (CP-OFDM, 100% RB, 100 MHz, QP3SK, 80 kHz) GG MNRFRITDD | 841 | £86%
10866 | AAD | 50G NR (DFT-5-0FDM, 1 RE, 100 MHz, GPSK, 30 kHz) SGMNRFRITOD | 566 | +86%
_10BGE | AAD | 5G NR (DFT-5-0F DM, 100% RE, 100 MHz, QPSK, 30 kHz) EGNRFRITDD | 6588 | +96%
10860 | AAD | 5G NR (DFT-s-OF DM, 1 KB, 100 MHz, GFSK 120 kHz) [SGNRFR2TD0 | 676 | 296%
10670 | AAD | 50 NR (DFT-s-OFDM, 100% RE, 100 MHz, OPSK_120 kHz) BOMNRFR2TDO | 6B6 | +96% |
10871 | AAD | 5 NR (DFT-5-0FDM, 1 RE, 100 MHE, 16GAM, 120 kHz) GG NRFRZTOD | &75 | +B6% |
10872 | AAD | 5G MR (BFT-5-OFDK, 100% RE, 100 MHz. 16QAM, 120 kHz) SGMNRFRZTDO | G52 | +96%
10873 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 100 Mz, B40AM, 120 kHz) SGMRFRZTDD | 681 | +8E6%
10874 | AAD | 5G MR (DFT-s-OFDM, 100% RE. 100 MHz, MQAM 120 kHz) SGNRFRZTDD | G665 | +9.6%
10875 | AAD | 5G NR (CP-OFDM, 1 RB_ 100 MHz, GPSK. 120 kHz) SCNRFRITDD | 778 [ +96%
10876 [ AAD | 5G NR (CP-DFDM, 100% RB, 100 MHz, QFSK. 120 kHz) SGNRFRZTOD | 839 | £+96%
10877 | AAD | 6 MR (GP-COF DM, 1 RB, 100 MHz, 160AM, 120 kHz) SGMRFRZTOD | 795 | £96%
10878 | AAD | 5G MR (CP-OFDM. 100% RE, 100 M MHz, 160AM, 120 kHz} SGNRFRZTDD | 841 | #86%
10870 | AAD | 5G MR (CP-OFDM, 1RB, 100 MHz, 640AM, 120 kHz) SGNRFRZTOD | 812 | +96%
10880 | AAD | BG NR (CP-OFDM, 100% RB, 100 MHz, B40AM, 120 kHz) SGNRFR2TOD | 838 | +98%
10881 | ARD | 5 NR (OFT-5-OF DM, 1 RB, 50 MHz, QPSK_ 120 kHz) SGHMRFRZTOD | 575 | +9.6%
10BBZ | AAD | 5G NR (OFT-s-DFDM, 100% RE, 50 MHz, OPSE, 120 kHz} BGMRFRZTOD | 696 | +96%
10883 | AAD | 5G MR (DFT-s-0FDM. 1 RE, 50 MHz. 160AM, 120 kHz) G MNRFRZTDD | 657 | 496%
10BR4 | AAD | 50 MR (DFT-s-0OFDM, 100% RB, 60 MHz, 160AM, 120 kHz} BGMRFR2ITOD | 653 | +96%
10885 | AAD | 5 NR (DFT-s-OFDCM, 1 RB, 50 MHz. B40AM. 120 kiHz) BGNRFR2TDD | 661 | +86%
10886 | AAD | 5G NR (DFT-s-OFDM, 100% RE, 50 MHz, BAQAM, 120 kHz) SGNRFR2TDD | 666 | +86%
10887 | AAD | GG NR [CP-OFDM, 1 RE, 50 MHz, QPSK, 120 kHz) SGNRFR2TDD | 7.7 | 498%
10888 | AAD | 50 NR (CP-OFDM, 100% RE, 50 Miz, OPSK, 120 kiz) GGNRFR2TDD | 835 | +86%
10888 | AAD | 5G MR (CP-OFDM, 1 RE, 50 MHz, 160AM, 120 kHz) SGMNRFRZTOO | 802 | +96%
10880 | AAD | 50 MR (CP-OFDM, 100% RE, 50 MHz, 18QAM, 120 kiz) SGMNRFRZTOD | 840 | £56%
10891 | AAD | 6G NR (CP-OFDM. 1 RE. 50 MHz, BA0AM, 120 kHz) SGMRFRZTOD | 813 | +9.6%
10802 | AAD | 5G MR (CP-OFDM, 1005 RE. 50 MHz, 840AM, 120 kHz) SGCNRFRITOD | 841 | +86%
10897 | AAD | 5G MR (DFT-s-OFDM, 1 RB, 6 MHz, QFSK, 30 kHz) SGNRFRITOD | 568 | +968% |
10898 | AAD | 6G MR (DFT-s-OFDM, 1 RB, 10 MHz, QPSE, 30 kHz) SGMRFR1TOD | 567 | +08%
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10888 | AAD | 5G NR (DFT-s-OFDM, 1 BB, 15 MHz, OPSHK, 30 kHz) SGMNRFRITDD | 567 | +96%
10800 | AAD | 5G NR (DFT-s-OFDM, 1 RB, 20 MHz, GPSK, 30 kHz) SGNRFR1TDD | 568 | +86%
10801 | AAD | 5G NR (DFT-3-0FDM, 1 RE, 25 MHz, QPEK 30 kHz) SGMNRFRITOD | 568 | +8.6%
10802 | AAD | 5G NR (DFT-s-0FDM, 1 RE, 30 MHz, QPSK, 50 kHz) SGNRFR1TDD | 568 | £86%
_I'I_i.'lrﬂll;l:}‘_{_MD 506G NR (DFT-s-0F0M, 1 RB, 40 MHz, QPSK, 30 kHz) SGNRFR1TOD | 6568 | +96%
10804 | AAD | 50 NR (DFT-=-.0FCM, 1 RE, B0 MHz {}F‘SH‘. an kHz) SGMRFR1TDOD | 6A8 | +968%
M906 | AAD | 5G NR (DFT-5-0F DM, 1 BB, 60 MHz, OPSK, 30 kHz) 50 MEBIIQD 568 | +96%
10906 | AAD | 5G NR (DFT-s-OFDM, 1 RB. 80 MHz, QPSK, 30 kHz) SENRFRITDD | 6568 | +96% |
10907 | AAD | 5G NR (DFT-s-OFDM, 50% RE, 5 MHz, QPSK, 30 kHz) SGMNRFRITDD | 578 | +068%
10908 | AAD | 5G MR (DFT-=-OFDM, H0% | FEB 10 MHz DP‘SHL 30 kHz) SGMRFRI1TOD | 6583 | +86%
10006 | AAD | 5G MR (DFT-5-OFDM, 500 RE, 156 MHz, OPSK, 30 kHz) SGMNRFR1TDD | 508 | +08%
10810 | AAD | 5G NR (DFT-5-OFDM, 50% RE, 20 MHz, QFSE, 30 kHz) SGNRFRITDD | 583 | zB6%
10911 | AAD B MR (DFT-5-0FCM, 50% RB, 25 MHz, QPSK, 30 kHz) SGNRFRITDD | 593 | +06%
10912 | AAD | 5G NR (DFT-s-OFDM, 50% RE, 30 MHz, OPSK, 30 kHz} SGNRFR1TDD | 584 | +968%
10613 | AAD | 5G NR (DFT-a-0OFDM, 50% RE, 40 MHz. QFSK, 30 kHz) 56 NFtﬁlf_Etj IDD 584 | £88%
10814 | AAD | 5G MR (DFT-5-0FDM, 50% RE, 50 MHz, QFEK, 30 kHz) SGHRFR1TDD | 585 | +968%
10ME | AAD | 5G NR (DFT-5-0OFDM, 50% RE, B0 MHz, QPSK, 30 kHz) SGHNRFR1TDD | 583 | +06%
0ME | AAD | BG MR (DFT-s-0FDM, 50% RB, 80 MHz, OPSK, 20 kHz} | SGNRFR1TDD | 587 | +96%
107 | AAD | 56 NR (DFT-s-OFDM, 50% RE, 100 MHz, QPSEK, 30 kHz} SGNRFR1TDD | 6584 | +98%
10818 | AAD | 5G NR (DFT-5-0FDM, 100% RB. 5 MHz, QPSEK, 30 kHz) SGHNRFR1TDD | 586 | +96%
10818 | AAD | BG NR (DFT-s-OFDM, 100% RB_ 10 MHz, QPSE, 30 ki) SGHRFRITOD | 588 | +968%
10820 | AAD | 5G NR (DFT-s-0OFDM, 100% RB, 15 MHz, QPSK, 20 kHz) SGHNRFR1TDD | 587 | +9.68%
10821 | AAD | 5G NR (DFT-s-OFDM, 100% RB. 20 MHz, QPSE, 30 kHz) | SGNRFRITOD | 584 [ £968%
10822 | AAD | 56 NR (DFT-s-OFDM, 1009 RE, 25 MHz, QPSE, 30 kHz) 5G NR FR1TDD | 582 | +968%
10823 | AAD | 6G NR (DFT-5-0FDM, 100°% RE. 30 MHz, GPSK, 30 kHz) SGMNRFRITDD | 5.84 | 96 %
10924 | AAD | 5G MR (DFT-s-OFDM, 100% RB, 40 MHz, QPSK, 30 kHz) SGHNRFR1TOD | 584 | +968%
10628 [ AAD | 56 NR (DFT-s-0OFDM, 100% RB, 50 MHz, QPSK, 30 kHz) SGNRFR1TDD | 595 | +9.68%
10926 | AAD | G NR (DFT-3-0F0OM, 1005 BB, 60 MHz, QPSE, 30 kHz) 5GNRFR1TOD | 5.84 + 9.6 %
10927 | AAD | 6G MR (DFT-5-OFDM, 100% RB, 80 MHz, QPSK, 30 kHz) SGNRFR1TOD | S84 | +9B8%
10828 | AAD | GG MR (DFT-s-OFDM, 1 RB, & MHz, QPSK, 15 kHz) SGMNRFRIFDD | 552 | +96%
10829 | AAD | 5G NR (DFT-s-OFDM, 1 RE, 10 MHz, QPSK, 15 kHz) EGNRFR1FDD | 552 | +86%
10930 | AAD | BG NR (DFT-s-0FDOM, 1 RB, 15 MHz, QPSK, 15 kHz) EGHBWFE.L@D 652 | +968%
10831 | AAD | 5G MR iDFT-5-0F0M, 1 BB, 20 MHz, QPSK, 15 kHz) EGMRFR1FDD | 551 | +96%
10832 | AAB 5G MR (DI—‘I'ws__rgEEM 1 RB, 256 MHz, QPEK, 16 kHz) SGNRFR1IFDD | 6551 | +96%
10833 | AAA | BG MR (DFT-s-0FDM, 1 RE, 30 MHz, QPSK, 15 kHz) | SGMNRFR1FDD | 551 | +96%
10034 | AAA | BG NR (DFT-s-OF0OM, 1 BB, 40 MHz, OPSE, 15 kHz) 5GNR FR1 FOD | 551 + 9.6 %
10835 | AAA | 6G NR (DFT-5-0FDNM, 1 RB 60 MHz, QPSK, 15 kHz) EG NR FR1FOO | 551 + 9.6 %
0836 | AAC | 63 MR (DFT-s-0FDOM, 50% HB, 5 MHz, OPSK, 16 kHz) 5G MR FR1FDD | 580 | + 96 %
10837 | AAR | BEG NR {DI—‘FE-DFDM 50% RB, 10 MHz, QPSK, 15 kHz) SGNRFRIFDO | 577 | +96%
10838 | AAB | 53 MR (DFT-e-0OFDM, 0% RB, 15 MHz, OPSK, 15 Kz} SEMRFRIFDD | 580 | £96%
{0838 | ARE | 5G NR (DFT--OFOM, 50% RE, 20 MHz, OPSK, 15 kHz) | GGMRFRIFDO | 6582 | +96%
10840 | ARB | 55 NR (DFT-3-0OF0M. 50 RB, 26 MHz, QPSK, 15 kHz) SGMRFR1FDD | 688 | +9.6%
041 | AAB | 55 MR (DFT-s-0FDM, 50% RB, 30 MHz, OPSK, 16 kHz) SGMRFRIFDD | BB3 | £B6%
10042 | AAE | 5G NR (DFT-s-OFDM, 50% RE, 4ﬂi'n'll-h: QOPSK, 15 kHz) SEGMNRFRIFDD | 585 | =86%
10943 | AAB | G NR (DFT-5-0FDM, 50% RE, 50 MHz, QPSK, 15 kHz) GG MR FR1FDD | 585 | #86%
1844 | AAB | 55 WA (DFT-s-0F DM, 100% RB, 5 MHz, QPSK, 15 kHz) 5G MR FRt FDD | 5.81 + 8.6 %
10845 | AAB | 5G MR (DFT-s-0FOM, 100% RB, 10 MHz, QPSE, 15 kHz) B MR FR1 FOD 585 | +06%
10046 | AAC | 8G WR {DFT-s-OFDM, 100% RB, 15 MHz, QPSK, 15 kHz) EGMRFRIFDD | 5EB3 | +86%
10847 | AAE | 56 MR (DFT-s-0FDM, 100% RE, 20 MHz, QFSK, 15 kHz) S5GMRFR1FDOD | 6687 | £868%
10048 | ARB | 5G NR (DFT-s-0F DM, 100% RE, 25 MHz QOFSK, 15 kHz) |SGMRFRIFDD | 584 | +896%
10848 | AAB | 55 NR (DFT-s-OFDM, 100% RB, 30 MHz, QGPSK, 15 kHz) 50 MR FR1 FDD L BH7 | +BE%
10850 | AAB | 5G NR (DFT-s-0OF DM, 100% RB, 40 MHz, QPSK, 15 kHz) B MR FRYFOD | 504 | +06%
10051 | AAB | 5CG NR [DFT-e-OFDM, 100% RB, 50 MHz, QPEK, 15 kHz) SGNRFRIFDD | 592 | +06%
10052 | AAR | 5G NR DL (CP-OFDM, TM 3.1, E-MI-Lz E4—Q.HM 15k|—|zf| SCGMRFRIFDD | B25 | +96%
10853 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 10 MHz, 84-0AM. 15 kHz) SGNRFRIFDD | B15 [ +88%
10854 | AAB | 5G MR DL (CP-OFDM, TM 3 1, 15 MHz, B4-0AM, 15 kHz) SGNRFRI1IFDD | 823 | +86%
10855 | AAB 5G NR DL (CP-OFDM, Th 3.1, 20 MHz, B4-C18M, 15 kHz) BGNRFRIFDD | B#2 | +06%
10856 | AAB | 50 NR DL (CP-OFDM, TM 31, SMI-h BA-QAM, 30 kHz) SGMRFRIFDD | 814 | +968%
10857 | AAC | 6G MR DL (CP-OFDM, TM 3.1, 10 MHz. B4-0AM, 30 kHz) SGMRFRIFDD | 831 [ £96% |
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¢ Uncanainty is determined using the max deviation from @near response applying reciangulas distribution and is expressed for fhe
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10858 | AAB [ 5G MR DL (CP-OFDAM, TM 3.1, 15 MHz, 54-0AM, 30 kHz) SGNRFRIFOD | 881 | +58%
10858 | AAB | 5G NR DL (CP-OFDM. TM 3.1, 20 MHz. 64-0AM, 30 kHz) SGNRFRIFOD | 833 | +06%
0860 | AAB | 5G NR DL (CP-OFDM. TM 3.1, 5 MHz, 54-0AM. 15 kHz) SGNRFRITDD | 932 | +86%
10061 | AMB | 6G NR DL (CP-OFDM, TM 3.1, 10 MHz, 64-0AM. 15 kHz) SGNRFR1TDD | 936 | +86%
10962 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, B4-0AM, 15 kHz) SGNRFRITOD | G40 | +06%
10063 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 64-0AM, 15 kHz) SGNRFRITOD | 955 | +968%
10864 | AAR | 5G NR DL (CP-DFDM, TM 3 1. 5 MHz, B4-0AM, 30 kHz) SGNRFR1TDD | 929 | +B6%
10865 | AAB | 5G NS DL (CP-OFDM, TM 3.1, 10 MHz, 54-0AM. 30 kHz} __|5GNRFR1TDD | 837 | +96%
10966 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 84-0AM, 30 kHz) SGNRFR1TDD | 955 | +86%
| 10957 | AAB | 5G WA DL (CP-OFDM, TM 3.1, 20 MHz. B4-0AM, 30 kHz) SGNRFRITOD | 642 | +BE%
10088 | AAB | 6G NR OL (CP-OFDM, TM 31, 100 MHz, 84-QAM, 30 kHz) SGNRFRITDD | 945 | 06 % |
10872 | AAB | 5G NF (CP-OFDM, 1 RE, 20 MHz, QPSK, 15 kHz} EGNRFRITDD | 1150 | +06% |
10673_| AAB | 5G NR (DFT-s-OFDCM, 1 RE. 100 MHz, GPSK, 30 kHz) SGNRFR1TDD | 806 | +86% |
10874 | AAB | 5G N (CP-OFDM, 100% RS, 100 MHz, 256-0AM, 30 kHz) 6GNRFR1TDD | 1028 | +96% |
10078 | AAA | ULLABOR ULLA 118 | +9.68%
0878 | AAA | ULLA HOR4 ULLA | BSB | +86%
10860 | AAA | ULLAHORE = - ULLA | 1032 [ +06%
10881 | AAA | ULLA HORpd ULLA | 316 | +B6%
10982 | AAA | ULLA HDRpS ULLA 343 | £86%
10883 | AAC | 50 NR DL [CP-DFDM, TM 3.1, 40 MHz, B4-0AM, 15 kHz) SGNRFRITDD | 931 | +86%
10864 | AMB | 56 NR DL (GP-OFDM, Thi 3.1, 50 MHz, 64-QAM. 15 kHz) SGNRFR1TDD | 842 | +86%
10685 | AAC | 5G NR DL [CP-OFDM, TM 3.1, 40 MHz, B4-0AM, 30 kHz) SGNRFRITDD | B64 | +06%
10866 | AAB | 5G NAR DL (CP-OFDM, TM 3.1, 50 MHz, B4-0AM, 30 kHz) SGNRFRITOD | 660 | +86%
10887 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 60 MHz, 64-0AM, 30 kHz) |GGNRFRITDD | 953 [ +B6%
10088 | AAB | 55 NR DL (CP-OFDM, TM 3.1, 70 MHz, 84-0AM, 30 kHz) SGNRFRITDD | 838 | +B6%
10888 | AAC | 5G NR DL (GP-OFDM, Th 3.1, 80 MHz, 64-0AM, 30 kHz) | SGNRFRITDD | 833 | +B6%
10980 | AAB | 5G NR DL (CP-OFDOM, TM 3.1, 50 MHz, 64-0AM, 30 kHz) GGNRFR1TDD | 952 | +B6%
1003 | AAA | 5G NF DL [CP-DFOM, TM 3.1, 30 MHz, B4-0AM, 15 kHz) BGNRFRITOD | 1024 | +B6%
11004 | AAA | 5G NR DL {CP-DFDM, TM 3.1, 30 MHz, B4-0AM, 30 kHz) | SGGNRFRITDD | 1073 | +86%
11005_| AAA_| 56 NR DL (CF-OFDM, TM 3.1, 25 MHz, 54-GAM, 15 kHz) SGNRFRIFDD | 870 | +B6%
1006 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 30 MHz, 64-0AM, 15 kHz) GGNRFRIFDD | 655 | +B86%
1007 | AAA | 53 NR DL (CP-DFDR, TM 3.1, 40 MHz, B4-CIAM, 15 kHz) | GGNRFRIFDD | B48 | +88%
11008 | AAA | 56 NR DL [CP-OFDM, TM 3.1, 50 MHz, B4-GaM, 15 kHz) | GGNRFRIFDD | G651 | +86%
11008 | AAA | 5G NR OL (CP-OFDM, T™ 3.1, 25 MHz, B4-0AM, 30 kHz) [ BGNRFRIFDD | B76 | £06%
1IN0 | AAA | 5G NR DL {CP-OFDM, TM 3.1, 30 MHz, B84-0AM, 30 kHz) SGNRFRIFDD | BO5 | z06%
11071 | AAA | 50 NR DL ([CP-DFDM, T 3.1, 40 MHz, 64-0AM, 30 kHz) | 5GNRFRIFDD | 805 | 2066 %
1102 | AAA | 56 NR DL (CP-DFDM, TM 3.1, 50 MHz, B4-0AM, 30 kHz) |GGNRFRIFDD | B6A | +B6%
11013 | AAA [ IEEE 802.11be (320MHz, MGS1, 99pc duly cycla) | WLAN B47 | +96%
11014 | AAA | IEEE 802 11be (320MHz, MCS, Dipc duly cycle) | VILAN B45 | 206%
11015 | AAA | IEEE 802.11be (320MHz, MCS3, 989pc duty cycle) WLAN B44 | BE%
16 | AAA | IEEE BOZ 11be (320MHz. MCS4, 90pe duty cycle) WVLAN Bad | +BE6%
1017 | AMA | IEEE 802.11be (320MHz, MCSS5, 89pc duly cycly) | WLAN B4l | £86%
1018 | AAA | IEEE 802 11be (320MHz, MCSE, 88pc duty cycle) | WLAN BA0 | +0.6%
11018 | A#A_ | IEEE 802.11be (320MHz, MCS7, 08pe duty cycle) | WLAN B28 | £B6%
1020 | AAA | IEEE 802 11be (320MHz. MCSS, B8pc duly cyole) WLAN .27 | +88%
1021 | AAA | IEEE 802.11be (320MHz, MCS9, 89pc duty cycle) | WLAN B46 | +B6%
11022 | AAA [ IEEE 802.11be (320MHz, MCS10, 89pc duty cycle] [ WLAN B3E | +96%
11023 | AAA | IEEE 802.11be (320MHz, MCS11, 98pc duty cyde) WLAN BOB | +B6%
| 11024 | AAA | IEEE 802.11be (320MHz, MCS12, B8pe duly cyele] WLAN B42 | 206%
11025 | AAA | IEEE 802 11be (320MHz, MCS13, 999 duty cycle) YLAN 37 | +86%
11026 | AdA | IEEE 802 11ba (320MHz, MCS0, 89pc duty cyrla) L WLaN | B39 | 06%
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A o052 HunYounkbei Reoad, Tiaidian District, Beifing, 100191, China ',Iﬁf v :I:II:EHL’ELIE[IIH
Tel: 6. H62300633-2117 byl C ]

E-mail: emiflicaict.ocen ltbptfwrnwonnict oe.o

Client: CVC Testing Technology (Shenzhen) Co,, Ltd. Certificate No: 2302280113

CALIBRATION CERTIFICATE

Cbject DAE4 - SN: 1725

Callbration Procedure{s) FF-Z11-002-01
Calibration Procedure for the Data Acquisition Elecironies
{DAEX)

Calibration data: Oclober 26, 2023

This callbration Cerlificale dosuments the traceability to national standards, which realize the physical units of
measurements(S1). The measurements and the uncertainties with confidence probability are given on the following
pages and are parl of the cartificata.

All calibrations have been conducted in the dosed laboratory facility: environment temperature@ze3frc and
hurrdity=<70%.

Calibration Equipment used (M&TE critical for cafibration)

Primary Standards D # Cal Date(Calibrated by, Cedificata No.) Scheduled Calibration
Process Calibrator 753 | 1971018 12-Jun-23 (CTTL, No.J23X054386) Jun-24
MNama Function Signatura
Calibrated by: Yu Zongying SAR Test Engineer /iﬁ} %
Reviewed by: Lin Hao SAR Test Enginger rﬁ 7

Approved by Qi Dianyuan SAR Project Leader e—_,%—%

Iszued: Oclober 30, 2023
This calibration cartificate shall nol be reproduced except in full without written approval of the laboratorny.

Ceelificate No: 23002280113 Page | of 3




Appendix C
Priifbericht - Produkte CN2498LL 003
Test Report - Products Page 30 of 31

A TUVRheinland®

Iin Callaberation with

-
=77/ s p e a g
e~ CALBRATION LABORATORY

Audd: No.52 HunYumnBed Road, Hatdion Districe Begjmg, 101% L, Ching

Teb: +HR6-10-62304633-2 117

Fmmil; emfifeniclacon litip PRIt ag on

Glossary:

DAE data acquisition electronics

CAICT

Connector angle information used in DASY system to align probe sensor X

to the robot coordinate system.

Methods Applied and Interpretation of Parameters:

» DC Voltage Measurement. Calibration Factor assessed for use in DASY
system by comparison with a calibrated instrument traceable to national
standards, The figure given corresponds to the full scale range of the
valtmeter in the respective range.

« Connector angle: The angle of the connector is assessed measuring the
angle mechanically by a tool inserted. Uncertainty is not required.

« The report provide only calibration results for DAE, it does not contain other

performance test results.
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DC Voltage Measurement
AJD - Cormverier Resolution naminal
High Range ILSE = - [TL full range = 00, +300 my
Low Range: LsB= Giny Tl range = o t3my
DASY measurement parameters: Ao Zero Time: 3 sec;, Measuring lime. 3 sec
Galibration Factors | X [ Y Z
High Range 404,828 + 0.15% (k=2) | 404.662 + 0.15% (k=2) | 404.473 £ 0.16% (k=2)
Low Range 3.88089 + 0.7% (k=2) | 3.068200+0.7% (k=2 | 3.08358 + 0.7% (k=2)
Connector Angle

Conneclor Anglae 1o ba used in DASY system 165A"+1" 1

Certificate Mo: 2300280113 Page 3ol 3
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